
 

Design Report 
Saline Effluent Treatment Plant 

November 2019 
 

 

 
 

 
 
        

 

As Built Report 
Saline Effluent Treatment Plant (SETP) 
 
  
 
 
 
 
In Accordance with Water License A No. 2AM-MEL1631 
 
 
 
 
 
 
 

Prepared by: 
Agnico Eagle Mines Limited – Meliadine Division 
 
 
 
 
 
 
 
 

 
 
 



 

Design Report 
Saline Effluent Treatment Plant 

November 2019 
 

 2 

 

DOCUMENT CONTROL 

Version Date (YMD) Section Page Revision 

1 27/11/2019   As Built Design report 

 
 
 
 
 

Prepared By:           2019-11-27   
Thomas Genty 
Environment Engineer 
 

 
 
 

       
___________________________ 
Melissa Simard 
Resident Engineer  

 
 
 
 
 
 

Approved by:    
     __________________________ 

Jessica Huza 
Environment Superintendent 

 
 
  

  



 

Design Report 
Saline Effluent Treatment Plant 

November 2019 
 

 3 

TABLE OF CONTENTS 
 
 

1 INTRODUCTION ....................................................................................................................... 5 

1.1 Site Location Plan ...................................................................................................................... 5 

1.2 Underground water management strategy ................................................................................ 7 

2 CONSTRUCTION SUMMARY .................................................................................................. 7 

2.1 Construction Schedule .............................................................................................................. 7 

2.2 SETP Description ...................................................................................................................... 7 

2.2.1 SETP components ..................................................................................................................... 8 

2.2.1.1 Process summary ...................................................................................................................... 8 

2.2.1.2 process utilities ........................................................................................................................ 10 

2.2.1.3 reagents ................................................................................................................................... 10 

2.2.1.4 Water quality ............................................................................................................................ 10 

2.2.1.5 controls .................................................................................................................................... 10 

2.2.2 Pipelines .................................................................................................................................. 10 

3 FIELD DECISIONS THAT DEVIATE FROM ORIGINAL DESIGN ......................................... 10 

4 AS-BUILT DRAWINGS AND PHOTOGRAPHS ..................................................................... 11 

 
 



 

Design Report 
Saline Effluent Treatment Plant 

November 2019 
 

 

4 
 

LIST OF FIGURES 
 

Figure 1 : Location of the SETP ............................................................................................................. 6 
Figure 2 : SETP Flowsheet ..................................................................................................................... 9 
Figure 3 : Piping Survey and Specification ........................................................................................... 12 
 

 

LIST OF TABLES 

 
Table 1: Construction and Commissioning Milestone ............................................................................ 7 
 
 
 

LIST OF APPENDICES 
 
Appendix A: As Built PI&D 
Appendix B: Survey Drawings 
Appendix C: SETP Photographs 
Appendix D: Chemical MSDS update 
Appendix E: Functional Description 



 

Design Report 
Saline Effluent Treatment Plant 

November 2019 
 

 

5 
 

1 INTRODUCTION 
 
As required by the Water License A (No. 2AM-MEL1631), this report summarizes the construction 
and commissioning work associated with the saline effluent treatment plant (SETP). Included in this 
report is:  
 

· A summary of the characteristics of the feed water of the saline effluent treatment plant, and 
effluent water discharge to the sea;  

· Documentation on field decisions that deviate from the original plans; 

· Specifications of equipment;  

· As-built drawings; and 

· Photographs. 
 

1.1 SITE LOCATION PLAN 
 
The figure 1 presents a site location plan for the saline effluent treatment plant (SETP). 
 



 

Design Report 
Saline Effluent Treatment Plant 

November 2019 
 

 

6 
 

 
Figure 1 : Location of the SETP 

SETP 



 

Design Report 
Saline Effluent Treatment Plant 

November 2019 
 

 

7 
 

1.2 UNDERGROUND WATER MANAGEMENT STRATEGY 
 
Underground saline water is firstly stored in the underground water storage system comprised of the 
permanent water stope (capacity of approximately 11,000 m3), and two temporary storage units 
(collective temporary capacity of approximately 73,000 m3). The stored water is then transferred from 
a main pumping station located on level 200 underground to the surface Saline Ponds or partially to 
the saline water treatment plant (SWTP feed tanks). Depending on the site saline water balance the 
surface saline ponds can also feed the SWTP for treatment. The storage capacity is managed to keep 
the saline pond and stope volumes as low as possible, in order to have enough space for unexpected 
inflows from the mine workings or for SWTP/SETP shutdowns. The SETP is fed from the SWTP feed 
tank with raw water.  
 

2 CONSTRUCTION SUMMARY 
 

2.1 CONSTRUCTION SCHEDULE 
 
The construction of the SETP was conducted between March 2019 and the end of July 2019. The 
commissioning was started in July 2019 before the end of the construction. Construction and 
commissioning were completed according to the milestone dates shown in Table 1.  
 
Table 1: Construction and Commissioning Milestone 

SETP construction schedule 

Activity description Starting date Date of completion 

Backfill of SETP Pad March 20th 2019 March 22th 2019 

SETP building erection April 2nd 2019 April 9th 2019 

Electrical and Mechanical equipment and services installation  April 14th 2019 July 29st 2019 

Liner installation  June 11th 2019 June 11th 2019 

Piping installation around SETP March 20th 2019 July 22nd 2019 

Commissionning and samples testing July 5th 2019 July 31st 2019 

Operation August 1st 2019 - 

 
 

2.2 SETP DESCRIPTION 
 
The SETP consists of the two following components which are part of this construction summary: 
 

· The oil and grease separator; 

· Total suspended solid (TSS) removal system; 

· The ammonia oxidation system by break point chlorination; 

· The chlorine removal system with activated carbon; 

· The total dissolved solid (TDS) adjustment step;  

· Pipelines including: from SWTP to SETP, from Effluent treatment plant (EWTP) to SETP, 
from SETP to underground mine and from SETP to the pond SP3. 
 

As-built drawings such as the P&ID and final locations of the system components are available in 
Appendix A (as-built drawings) and B (survey drawings), respectively. Photographs illustrating the 
system and its compliance with the construction/permitting design and drawings can be found in 
Appendix C. 



 

Design Report 
Saline Effluent Treatment Plant 

November 2019 
 

8 
 

 
 

2.2.1 SETP COMPONENTS 
 
The purpose of the SETP is to remove TSS, ammonia and oil and grease from underground water.  
The equipment (TSS removal, ammonia removal, oil and grease separator) has an operational flow 
rate of 400 m3/d. It is expected that the SETP will be in use 24 hours, 7 days per week. The volume 
discharged to the sea after TDS adjustment is set at 800 m3/day.  
 

2.2.1.1 PROCESS SUMMARY 
 
The saline water feeding the SETP is pumped to the surface or from the saline ponds storage, to be 
treated first for oil and grease within the SETP. The oil and grease treated water is transferred to a 
Multiflo® clarifier for TSS removal. The treated water overflows into a chlorination reactor where 
ammonia is oxidized into nitrogen gas by a hypochlorite solution. The gasses (nitrogen resulting from 
ammonia destruction) generated by the water treatment unit is discharged to the atmosphere. The 
excess chlorine in water is treated via granular activated carbon filter prior to the TDS adjustment at 3 
% approximately. This TDS adjustment is performed with the treated effluent from CP1 through the 
EWTP and the final blend is transferred to the pond SP3. From SP3, the water is pumped into tanker 
trucks and transported to Itivia,  where it’s released into Melvin Bay via a pumping station, a discharge 
line and finally into the marine environment via a diffuser. 
 
Figure 2 presents the overall process flow diagram. 
 



 

Design Report 
Saline Effluent Treatment Plant 

November 2019 
 

 

9 
 

Oil and grease 

separator
Underground water

Oli / Grease disposal

TDS adujstment

Surface contact 

water

To SP3

 
Figure 2 : SETP Flowsheet 

Sodium Hypochlorite  
254 L/h 



 

Design Report 
Saline Effluent Treatment Plant 

November 2019 
 

 

10 
 

2.2.1.2 PROCESS UTILITIES 
 
The service water system is mainly based on reusing distilled water produced within the SWTP. A 21 
m3 clean water reserve tank is used for storage within the SWTP building. This water is reused for 
polymer solution preparation.  
 

2.2.1.3 REAGENTS 
 
The following reagents are used at the SETP: 

· Coagulant : Hydrex 6240 (Veolia) or equivalent 

· Anionic polymer : Hydrex 6105 (Veolia) or equivalent 

· Caustic blend : Hydrex 9501 (Veolia) or equivalent 

· Sodium hypochlorite : (Quadra) or equivalent 
 
Most of the chemicals are supplied in liquid form (and dosed using a dosing skid pump directly into the 
process) except for the polymer which must be prepared with a dedicated make down unit before 
dosing. The solutions made with these products are prepared according to the MSDS provided by the 
suppliers. The updated MSDS are available in the Appendix D. 
 

2.2.1.4 WATER QUALITY 
 
During commissioning, treated water from the SETP was recirculated back into the saline ponds (raw 
water) until water quality reached the treatment objective. The sample taken on July 22, 2019 show not 
toxicity toward the three spinned stickleback.  
 

2.2.1.5 CONTROLS 
 
The SETP pumps are equipped with a variable frequency drive (VFD) that allows the flow (feed flow 
and dosing skids) to be modulated. The functional description is presented in Appendix E. 
 

2.2.2 PIPELINES 
 
The following pipes were installed on site:  
 

· SWTP to SETP; 

· SETP to underground mine; 

· SETP to Saline Pond 3; 

· EWTP to SETP. 
 

Figure 3 presents the specification of each line. 

 

3 FIELD DECISIONS THAT DEVIATE FROM ORIGINAL DESIGN 
 
No variations from the original design were noted during the construction and commissioning of the 
SETP. 
 



 

Design Report 
Saline Effluent Treatment Plant 

November 2019 
 

11 
 

4 AS-BUILT DRAWINGS AND PHOTOGRAPHS 
 
As-built documentation is presented in Appendices A to E: 

· P&ID; 

· Surface survey; 

· Photographs; 

· Chemical MSDS; 

· Functional description. 



 

Design Report 
Saline Effluent Treatment Plant 

November 2019 
 

 

12 
 

 

Figure 3 : Piping Survey and Specification



 

Design Report 
Saline Effluent Treatment Plant 

November 2019 
 

 

13 
 

 

 

 

 

Appendices 



Appendix A 





65PSU69503

CP5 PUMPING STATION
SUBMERSIBLE PUMP #1

33.6 kW

I

M

HIK

0200
HK

0200

II

0200

I

M

HIK

0205
HK

0205

II

0205

65PSU69504

CP5 PUMPING STATION
SUBMERSIBLE PUMP #2

33.6 kW

-
-

3
0

0
C

K
xx

0
2

1
0

-
-

3
0

0
C

K
xx

0
2

0
9

- -DD GA99 0213

- -DD GA99 0215

65PST69501

CP5 PUMPING
STATION

LE

0207

LIT

0207

LH

0207

LAHH

0207

LL

0207

LALL

0207

-
-

-
6

9
5 3
0

0
W

FR
C

C
2

8
1

5
3

-
-

3
0

0
G

A
xx

0
2

0
5

-
-

-
6

9
5 3
0

0
W

FR
C

C
2

8
1

5
2

-
-

3
0

0
G

A
xx

0
2

0
6

PI

0203

-
-

D
D

G
L
xx

0
2

0
4

- -DD GLxx 0203

M

FE

0211

FIT

0211

FAH

0211

FAHH

0211

FAL

0211

FALL

0211

- - -
695

500 WFR PC11 8151

65PSU69505

CP1 PUMPING STATION
SUBMERSIBLE PUMP #1

82 kW

I

M

HIK

0220
HK

0220

II

0220

I

M

HIK

0225
HK

0225

II

0225

65PSU69506

CP1 PUMPING STATION
SUBMERSIBLE PUMP #2

82 kW

-
-

2
0

0
C

K
xx

0
2

1
2

-
-

2
0

0
C

K
xx

0
2

1
1

- -DD GA99 0214

- -DD GA99 0216

65PST69502

CP1 PUMPING
STATION

LE

0227

LIT

0227

LH

0227

LAHH

0227

LL

0227

LALL

0227

-
-

-
6

9
5 2
0

0
W

FR
C

C
2

8
1

4
8

-
-

2
0

0
G

A
xx

0
2

0
7

-
-

-
6

9
5 2
0

0
W

FR
C

C
2

8
1

4
7

-
-

2
0

0
G

A
xx

0
2

0
8

PI

0223

-
-

D
D

G
L
xx

0
2

0
2

- -DD GLxx 0201

- - -
695

500 WFR PC11 0001

- - -
695

400 WFR CC2 8145

CARBON STEEL HDPE

M
FE

0213

FIT

0213

FAH

0213

FAHH

0213

FAL

0213

FALL

0213

65-693-205-200

EFFLUENT TREATMENT PLANT
65THI69301

LI

0207

FI

0211

LI

0227

FV

0209

ZSC

0209

ZSO

0209

HIK

0209

M

ZA

0209

YY

0209B

I

YY

0209A

FV

0229

ZSC

0229

ZSO

0229

HIK

0229

M

ZA

0229

YY

0229B

I

YY

0229A

- - -
697

824465-696-205-201

OIL SEPARATOR
65PWA69601

ZT

0209

ZT

0229

FI

0213

HSS

0200

I

VSD VSD-
-

-
6

9
5 1
0

0
W

FR
C

C
2

8
1

4
4

-
-

-
6

9
5 1
0

0
W

FR
C

C
2

8
1

4
3

CARBON STEEL HDPE

- - -
695

400 WFR CC2 8142

ELECTRICAL ROOM

E-STOP

I

ELECTRICAL ROOM

E-STOP

HSS

02201
0

0

1
0

0DD

D
D

AE

0242

AIT

0242

TURB

AE

0240

AIT

0240

PH

AI

0242

AI

0240

- - -
695

500 WFR PC11 816565-695-205-203

CP3 & CP4 PUMP
65PWA69501A/B & 02A/B

x400 500

65-693-205-200

65FIC6930001

300mm250200100500 150

 

 

TEL QUE CONSTRUIT















65PPU69301

CONTACT WATER TREATMENT PLANT
AREA SUMP PUMP

3.7 kW

M

I

HIK

0090

II

0090
HK

0090

IL

0090

KAH

0090

LSH

0091

- - -
693

50 SSU PC21 0030

65AGI69301

COAGULATION
TANK AGITATOR

2.2 kW

65AGI69302

INJECTION
TANK AGITATOR

2.2 kW

65AGI69303

MATURATION
TANK AGITATOR

3.7 kW

M

I

HIK

0010

IAL

0010

HK

0010

IALL

0010

II

0010

M

I

HIK

0011

IAL

0011

HK

0011

IALL

0011

II

0011

M

I

HIK

0012

IAL

0012

HK

0012

IALL

0012

II

0012

65-693-205-202

CATIONIC POLYMER METERING PUMPS
65PME69302A/B

- - -
693

40 CFL CC2 0041

65-693-205-201

TREATED WATER PUMPS
65PWA69304A/B

- - -
693

150 WPR CC2 0021

65-693-205-202

COAGULANT METERING PUMPS
65PME69301A/B

- - -
693

15 CFS SC1 0040

65-695-205-200

CP1 PUMPING STATION SUBMERSIBLE PUMPS
65PSU69505 & 06

- - -
693

500 WPR PC11 0001

FIT

0001

W/E

FQI

0001

M

FE

0001

W/E

x500 450 x450 500

450

-
-

2
0

B
A

9
9

0
0

1
2

-
-

2
0

B
A

9
9

0
0

1
3

-
-

2
0

B
A

9
9

0
0

1
1

- -100 BF99 0018

NX1D

-
-

-
6

9
3 8
0

S
S

L
C

C
1

0
0

0
8

-
-

-
6

9
3 1
0

0
S

S
L

C
C

1
0

0
0

4

-
-

2
0

B
A

9
9

0
0

0
6

D

-
-

2
0

B
A

9
9

0
0

0
3

D

PI

0004

W/E

- -15 BA99 0001

-
-

2
0

B
A

9
9

0
0

1
0

D

-
-

2
0

B
A

9
9

0
0

0
8

D

PI

0005

W/E

- -15 BA99 000565CYC69301B

MICROSAND
CYCLONE #2

65CYC69301A

MICROSAND
CYCLONE #1

- -100 BF99 0017

NX1D

-
-

1
5

B
A

9
9

0
0

1
4

65-693-205-201

SERVICE WATER FILTERS
65FIL69301/02

-
-

-
6

9
3 8
0

W
P

R
C

C
2

0
0

2
8

FALL

0001

FAL

0001

FAH

0001

FAHH

0001

VSD

D

LE

0042

LIT

0042

LIC

0042

LL

0042

LALL

0042

LH

0042

LAHH

0042

NA2

NA1

65BPU69301

ACTIFLO CLARIFIER O/F
PUMP BOX

M

I

HIK

0045

II

0045
HK

0045

65PWA69301

ACTIFLO CLARIFIER O/F
PUMP

150 kW

x150 400

x300 200

D -
-

1
0

0
B

A
1

0
0

0
2

2

- -300 BF03 0021

-
-

-
6

9
3 3
0

0
W

P
R

C
C

2
0

0
0

7

M

I

HIK

0050

II

0050
HK

0050

65PWA69302A

SERVICE WATER
BOOSTER PUMP #1

11.2 kW

x50 80

x80 50

D -
-

5
0

B
A

1
0

0
0

3
0

- -80 BF03 0028

- - -
693

80 WPR CC2 0010

M

I

HIK

0055

II

0055
HK

0055

65PWA69302B

SERVICE WATER
BOOSTER PUMP #2

11.2 kW

x50 80

x80 50

D -
-

5
0

B
A

1
0

0
0

3
5

- -80 BF03 0034

-
-

-
6

9
3 8
0

W
P

R
C

C
2

0
0

1
3

- -80 CK10 0032 - -80 BF03 0033

-
-

-
6

9
3 8
0

W
P

R
C

C
2

0
0

1
4

- -80 CK10 0025 - -80 BF03 0026

- - -
693

400 WPR CC2 0008

PIT

0054

PIC

0054

-
-

2
5

B
A

0
1

0
0

2
3

PAH

0054

PAL

0054

- -40 BF03 0031

- - -
693

40 WPR CC3 0059

- -50 BF03 0027

FY

0060

FV

0060

ZSC

0060

ZSO

0060

HIK

0060

I

ZA

0060

400

FY

0061

FV

0061

ZSC

0061

ZSO

0061

HIK

0061

I ZA

0061

400

MELIADINE LAKE

- - -
693

400 WPR PC11 0008

CP1 POND

- - -
693

400 WPR PC11 0009

65-693-205-201

SERVICE WATER FILTER #1
65FIL69301

- - -
693

50 WPL CC2 0011

FIT

0020

M

FE

0020

400

FIT

0069

M

FE

0069

400

FAHH

0020

FAH

0020

-
-

-
6

9
3 4
0

0
W

P
R

C
C

2
0

0
0

9

CC2 PC11

CC2 PC11

- -50 BF03 0029

SERVICE WATER

- - -
693

50 WPL CC2 0012

NX1D

- -100 BA10 0024

x80 50

x80 50

VSD

65THI69301

ACTIFLO
CLARIFIER

M

I

HIK

0014

IAL

0014

HK

0014

IALL

0014

II

0014

65TRM69301

ACTIFLO
CLARIFIER RAKE

0.4 kW

AIT

0018

AIC

0018

AE

0018

pH

AIT

0019

W/E

AIC

0019

AE

0019

TURB

-
-

-
6

9
3 4
5

0
W

P
R

C
C

2
0

0
4

3

-
-

-
6

9
3 4
5

0
W

P
R

C
C

2
0

0
0

6

M

I

HIK

0025

II

0025
HK

0025

65PSR69301A

ACTIFLO CLARIFIER
RECIRCULATION PUMP #1

11.2 kW

D

x50 80

-
-

2
5

B
A

9
9

0
0

1
6

- -80 PL99 0015

- - -
693

80 SSL CC1 0003

M

I

HIK

0030

II

0030
HK

0030

65PSR69301B

ACTIFLO CLARIFIER
RECIRCULATION PUMP #2

11.2 kW

x50 80

-
-

2
5

B
A

9
9

0
0

2
0

- -80 PL99 0019

- - -
693

80 SSL CC1 0007

65-693-205-201

MULTIFLO FEED TANK
65TNK69301

- - -
693

300 SSL CC1 0004
x80 300

65-693-205-201

MULTIFLO FEED TANK
65TNK69301

- - -
693

300 SSL CC1 0002
x80 300

- - -
693

80 SSL CC1 8122

- - -
693

80 SSL CC1 8121

LSHH

0016

W/E

LAHH

0016

OS

0017

W/E

OE

0017

W/E

FQI

0020

FQI

0069

FALL

0020

FAL

0020

FDAH

0069

CP1 POND

- - -
693

300 SSL CC1 0005

CP1 POND

- - -
693

300 SSL CC1 0003

x80 50

x80 50

- -300 BF03 0004

- -300 BF03 0009

- -300 BF03 0007

- -300 BF03 0002

AAH

0018

AAH

0019

AAL

0018

AAL

0019

VSD

VSD

M

M

OSHH

0017

W/E

OSH

0017

W/E

6515-S-265-0XX

65-583-205-205

CLARIFIER FEED DISTRIBUTION BOX
65BCO58301

- - -
693

200 WPR PC11 0045

65-680-205-006

SALINE MIXER
65MIX68001

- - -
693

100 WPR PC11 8338

FIC

0001
65-695-205-202

CP1 PUMPING STATION SUBMERSIBLE PUMPS
65PSU69505

- -400 BF01 0036

- -400 BF01 0038

-
-

1
0

0
B

F0
1

0
0

3
7

300mm250200100500 150

 

 

1075, 3e AVENUE EST

VAL-D'OR (QUÉBEC) CANADA  J9P 0J7
TÉL. : 819 825-4274 | TÉLÉC. : 819 824-1514 | WWW.WSPGROUP.COM

NOTES :

EXISTING

POUR CONSTRUCTION





Appendix B 



SP1

SP3 Containment : 7985 ³

SWTP

SETP

LOADING STATION

SP3 Containment:

Liner : 4173 m² m²
Total back fill: 12150 m³

Containment @ 69.500: 7985 m³

2'' SLUDGE TO EXISTING 4'' UG

SALINE WATER TO SP3 HDPE DR 9

TREATED WATER FROM FWTP 4'' HDPE DR 9

PIPING TO FILL TANKER 8 '' HDPE DR 17

BY PASS TO SEND NOT COMPLIANCE WATER TO SP1 VIA SWTP LINE

AIR PIPING 1'' C.S
TREATED WATER 2'' HDPE DR 11

RAW WATER 4'' HDPE DR 11 

TREATED WATER FROM FWTP 4'' HDPE DR 9

SALINE WATER TO SP3 HDPE DR 9

2'' SLUDGE TO EXISTING 4'' UG

AIR PIPING 1'' C.S

TREATED WATER 2'' HDPE DR 11

RAW WATER 4'' HDPE DR 11 

BY PASS TO SEND NOT COMPLIANCE WATER TO SP1 VIA SWTP LINE

PIPING TO FILL TANKER 8 '' HDPE DR 17

 SWTP LINE TO SP1

         SP3 CONTAINMENT: 7985 m³          

                LAYOUT PIPING               



Appendix C 



 

 

SETP Pictures during construction 

 

 

SETP Building installation 

 

SETP building erection 



 

 

 

SETP electrical installation 

 

Piping to the loading station 



 

 

 

Steel frame fabrication 

 

Liner installation 



 

 

 

SETP stair installation 

 

Painting of SETP 



 

 

 

SETP equipment installation 

 

Saline water & pump skid SP3 



 

 

 

 

Coagulant dosing Skid 

 

Caustic dosing skid 



 

 

 

Activated carbon filter and backwash tank 

 

Chlorination reactor and pre-filter skids 



 

 

 

Multiflo clarifier and sludge recirculation pumps 

 

Top of the Multiflo 

 



 

 

 

Electrical room 

 

Motor Drive 



 

 

 

Mixing tank 

 

Hypochlorite dosing skid and emergency shower 



 

 

 

Tethys analyzer skid 

 

Multiparameter analyzer skid 



 

 

 

Oils and grease separator 

 

Polymer make down and dosing skid 



Appendix D 























�������������	���


���
������������

	�������
�����
�����
��������

����������� ���!�����
������������

���	�
�	���
��������	����  ��
�
��!�

���
���������������������  ��
�
���!��������!

"�����������#� $�����#��$$%���#��!���&���������� �����

"�����������

��$$%��� ���������	���������������� ���!������

�

��!! "###������	������!$����%����$����	��&'#

(����������$�����)��*�*

 ���!�

'����������!�� +,!��-����!��	��.�������	

��%�$���� /0#)1�"234&2&3

��( /0#)1�"234#&22

�) ��% 5
	����!�4�,!��-65��������7

*+)	����� ��,���-
��%�$����

8*493#4&934'03"�/ �!�:'''"'01

��	��5����;�����$$%���

*��	�.��
/!0��
������������

��	�������<��!���-!���%���.��
!

��	�������<��!�	��%�����.��
!

��	�������<��!���1���� ����%���.��
!

2�&�%��%� ���!

�����	�.��
�!- &�%

��,��%�3��
 �����

	�.��
�!���� ��� ����7�-	����!������	�7��	�	������	�����<���������<���	����

������������-�!���� ���

���1������ �;���5�����!���!��	������,������.���	�����

��!$��!� ��������!���<	������!�����

�����,� �	�����
�,�<��7�����7.�	�;���7�	�������

��!$�!�% =��.�����<�
��	����!�����!������������!�����
�	����������	����	,���>����7��	��

��������.��
! �����?��
��

��$$%� ����%������ ����� �����

4��'� $�!�����#����� �����������,��
����!

"�(����!

����7���<��	��������	����������!���	�������%��!���������!����	����+��"0� 
��*0*#�*"##�

����������	��	������������.�����	�;,�
����	�������������!���	�����������@���������	��	������������.�����	�;,�5���7��

+�����!�)��
� ��!���!

(�5��	��<���������� ������.�,��������<��,7.	�7��!�5���.����.�����	�����%�����

������<<�
�	�����.���!�
�	����@�	�7�!������		��	�����<�����	�	����!�5���.����!�.�����	���5����������

������
�	��
�	����@�	�7�!������		��	�����<�����	�	����!�5���.����!�.�����	���-���������

������7��	���@�	�7�!������		��	�����<��,7.	�7����������,�!����

(�	��������7�:�+�=��A�3*#)

�=�� ���!�

"&*&�������������B:�#*�����������!�	�:�#*4#&4"#*9 *�C�3



=����	����	��	�
�	���,���7�,�������	�7.����,�����	�	����"�!��� $������
!- $�� !#������!6���������


�%�-�


����	��,7.	�7�	�����,���
������������  �
����
 �
���%�������������
�!$����%
����� �������
�


�������	��	�7�!�����.��������������
�����<�	���7�	�����/�1���5��5�!$���!�	�?��.�����	�����	�
.��	��	�	��7���5���

7�����%������ �����

�������)��,����,� ��!���!

��	���<����
��7��=�,����7�����.�
!���� ��;���!��-�!��/ �"1������&%���(���,��!���,� �
��

��	��5����;���8�!����&%���(���,��!���,
 �
��

(�	����������;�����..��,�
����
�	��=������<���$���������%��!����	������	��7�,�;��<��7�!��$���������.��
!����!��,���� 
������� ���%

���<4���	����!�;���	������..���	�����!�<����.��	��	�5�����	�����7��	�;��
�������������<�<�����$����%�$�������1���9��$ ���
��
�$���������!����
������,����!

����
�	����.��,�	����������.���!����	��������������,����,
�9��$ ���#��!��������!

�����	��!��!�<���<���	����.����!�������!������!���	�����%��!���<��	������5��5�!�7�	��������$������� ����
!

�����������<��������-.���������%��!����	�!�7�����%��������.��
!

�������
����%���%��!�� ��!���!

D��.�����������,�.����������
�,��
���.��������.��	��	���$��������	����2��<�	����=������..��,

����
�	�

���!���%�$���������!6
$�������1���9��$ ������

� ��,���-�$����
���!

�����.��!��	����7����;������
�	�����	�.�	���<��
��<�7�	�����$��<�	�������
�	���	����?��
����
����.��!��	
����5��,$�<����������
�	��
�	����
���
��	��!��.����$��������	����*'��<�	����=��

"����
!���
� ������%!����
������� ������
��%�����,��$

�5��!�!�����������	��!�����$�
�	����������������	��	��������!���1���� ����%�$���������!

:��	��
%��,���
�!����,�

(�	����������;�����..��,�
����
�	���;���5�����!���!��	������,������.���	���������������!�����!�������
%��,

���	��	�<��7��������	���	����������������	���	�,������!����	��������	�����
�,�<��7�����7.�	�;��
7�	�������/�������	����*#��<�	����=�1���	�����������$�!�,�.�����

'��
�����!�����!����!����,�6
���%�
��,���-
���� $���&�%����!

;���($�!����������%!#$��!���%�$���������

����-.��������7�	����	�!�<��������!���	/�1�����$������%��($�!����%� ��!

���;�����������-.��������7�	����	�!�<���	��������!���	/�1�<��%�,���%�%� ���1�%��!

@��!���������5��	���	����/	,.�����,�*#�������������.�������1������!�;�����!�����	���	������	��������!
;��7�	���!�	�����!�	�������<��..����;��$�����.�����������������$��������-����	�5��	���	���$�����	���
���������������	�����	��7���	�������;�������5����;���
�����77��!�!��-.��������7�	����<��-.�����
��7�	����5����	�;������	�;�����!$�7���	�������;�������5����	���������.	�;�����5���

�$$��$��������,�������,
������%!

��
�1�
��%�$���������� ��!���!6�!�����!�$��!���%�$�������1���9��$ ���

�������<�	,���������
�	����!�������!��/����������1���!���<���������!�� ��7���������������!�<���
�����!���������77��!�!�

�-�#�����$���������

�5���$���������

 ��7����������	��	����5�������	�;������5�������;������77��!�!�;,�	������5����..�����	��
�$���������

��������	�;���.��	��	�5�����	������ ��7����������	��	����5��������

���������<�����<<�����	�5��	���	���$�
�������	�;������.���	��,��>��.7��	���!$������-�$���������

������..��.���	��	���7���.��	��	�5�����	����$�
������������,����� �%���.��
!

��
�,���;���5�����!�.���������,������7�������$���������
��������<	������!�����	���7�	��������!
;�<������	���$�!���?���$���!C����7�?���������	����,�
����
��?����	�������!�.��	��	�5���>��.7��	�	�
��7�5�����	�7����	��

7�����%��-,����
���!�
�������!

(�	��������7�:�+�=��A�3*#)

�=�� ���!�

"&*&�������������B:�#*�����������!�	�:�#*4#&4"#*9 "�C�3



=����-!���%���
���� ���%�$��$�����!

� �������@������������!��$$�������

����!���-!���%�!����

@�����������
!������ 

�<<4
��	��'�%��

�!��������
��

�
�������!��%
 ��	��5����;���

$	 ��	��5����;���

"�%���,�$����#����.��,�$���� ��	��5����;���

������%�&��%��,�$�������

&��%��,����,�

��	��5����;���

�%�!��$���� ��	��5����;���

�1�$������������ ��	��5����;���

��	��5����;����%�  �&�%��-�/!�%�
6�,�!0

8$$��#%�3����%�  �&�%��-�����($%�!�1��%� ��!

�%�  �&�%��-�%� ���)�%�3��
/>0

��	��5����;���

�%�  �&�%��-�%� ���)
�$$���/>0

��	��5����;���

�($%�!�1��%� ���)�%�3��
/>0

��	��5����;���

�($%�!�1��%� ���)��$$��
/>0

��	��5����;���

?�$���$��!!��� #�������	�7�	�!

?�$���
��!��- ��	��5����;���

��%���1��
��!��- ��	��5����;���

��%�&�%��-/��!0

��%�&�%��-�/3����0 ��7�	�!�;,�5������	,

���������������������
/�)������%#3����0

��	��5����;���

����)�,��������� $������� ��	��5����;���

���� $�!�������� $������� ��	��5����;���

?�!��!��- ��	��5����;���

����������� �����

<�%5�
��!��- 9)#�4�0)#�?�C7E

��	��-.����5���($%�!�1��$��$�����!

��	��-�!�%�����(�
�.��,�$��$�����!

�$�������,��1��- #�9)�4�#�0)

$	����
>���%����� 3�4�2


������&�%��-���
�������1��-

����.��!��	�����	�;�����!����4����	�5����!������7������!�	������<����$��	��������!�	����.��	�������1��-

(�	����������	�;�����!������7������!�	�����'�� ���%�!��&�%��-

���!�������������	����?��
����!������!�	������<����7��������+�%��!����.��,7���%�	����!������	
������

��!!�&�%��-������.��
��!
��������!

 ��	��	�
�	������7.�	�;���7�	�������'��
�����!�����1��


�	������-�!�%��������	������ $���&%�� ������%!

�77�������	�	���7���!���7.���	����	�7.���	����$����;���7���-�!����!����;���!��-�!�����	�����
�-�!���/��-1�

	�.��
��!�
��� $�!�����
$��
���!

(�	��������7�:�+�=��A�3*#)

�=�� ���!�

"&*&�������������B:�#*�����������!�	�:�#*4#&4"#*9 '�C�3





����(���%�,���%������ �����

����� ���������%�5�%-������!�����($�!���

����%����� ����!5������<<��	��!���	��������	���������-.��	�!�

�5���������� ����!5������<<��	��!���	���?������	��	������-.��	�!�

�-��������� =����	����	��	�
�	���,���7�,�������	�7.����,�����	�	����

��,�!���� �-.��	�!�	��;������
������	������%��!�

�- $�� !���%���
�������
$�-!���%6���� ���%���

��(���%�,���%�����������!���!

=����	����	��	�
�	���,���7�,�������	�7.����,�����	�	����

����� �����������(���%�,���%�������!

��������(����-

��!����!�%�!���
��� �$����!

+�=��A�3*#)

��� �%

�����

�=)# ��;;�	 F�*####�7�C?�

���%

G���	�7�	���<���.��!��	�7�,�;��;���!�����!!�	��������7.����	�!�	����	����
��

�=)# ��	 F�)###�7�C?�

��������!��?������	��	�7�,�������	�7.����,�����	�	�����5��������!���#����������

=����	����	��	�
�	���,���7�,�������	�7.����,�����	�	����������!��-��
� �,�#�-�
����������

��!$������-����!5���!��!���.�����

��!$������-�!��!���.����� ��	������.���	��,������	�%���

�����.��!��	������	��-.��	�!�	���������?��������	�%�	�����5���!��!���.�����

���!�	���5����;���	����!���	��.��!��	������,���7.����	��.�����	��	�����	���	����#�*H����
7�	��������������	�-���

7�� ���%%� ���,������-

'������,������- ��	��5����;���

�����.��!��	������	��-.��	�!�	����������.��!��	�5�����!�5���.7��	����<<��	����$��
����1����(����-

�$����������,�����,�����(����-
)�!��,%���($�!���

��	�������<��!�

�$����������,�����,�����(����-
)���$����
��($�!���

��	�������<��!�

�!$����������.��
 ��	������.���	������%��!�


*�����%�,���%������ �����

����.��!��	������	�������<��!������5����7��	���,���%��!�����+�
�5��$�	����!������	��-���!��	��
.����;���	,�	��	����������<��>���	��.�����������5�������7<������!�7�������<<��	����	�����5����7��	�

�����(����-

���
��� ��!����!�%�!�$����!

+�=��A�3*#)

�9�����

���	�

� )#����� ""93�7�C�$�9"�����������

� )# ���	���� F�*##�7�C�$�&2������=�.����

� )#
��� FI�*##�7�C�$�03������J��������/��.�7���7����������1

F�*"#�7�C�$�03����������;�
�����	

G���	�7�	���<���.��!��	�7�,�;��;���!�����!!�	��������7.����	�!�	����	����
��

*�4�*#�7�C�$�03������K�;���!�����/=����������1

� ����!�	������5����;������	���!����!�;���	,��<�	����.��!��	����������!�!��������
�
�,��
�&�%��-

(�	��������7�:�+�=��A�3*#)

�=�� ���!�

"&*&�������������B:�#*�����������!�	�:�#*4#&4"#*9 &�C�3



���!�	���5����;���<������ �%���1��$�������%

���!�	���5����;���"�&�%��-����!��%

�������
1��!��������! ����	�����!5�������5����7��	����<<��	��/������%����!�.��	���$�.��	����7������%��������	���
.�	��	���$���!�������!����.	���$����;���
��7����.�	��	���1������-.��	�!�<��7�	������7.����	�


4����!$�!�%����!�
�������!

 �����	���!�������7����!��.������������!����	��������	��������!�
��	��!��.�������	����!$�!�%���!��������!

=��.������������!�����
�	�������..����;���������	�����2���%�
�!$�!�%���,�%�����!

����
��	����!�������!�;���������!����!����������;�	
����	�������$�	���.��!�������!�	���
��	�
!��.�������7.��,�

	�.��
��!�3�!�����
�

=��.�����<���������!�����
�	��������������	�������7.	,����	�����������������7�,���	������7��.��!��	
����!����������7�	��������!��	�����	������7��	�;��!��.���!��<��������<��7������/���:�=��.����
���	���	����1�

@�!������ ���!�
��!�#
���!�
�$��
���!

�������7.	��!����	�������7�,���	����.��!��	�����!��$�<����
���;���
���������5����<	������	��������
�7.	��!���7.	,����	������������!�;��	�?���	������..��5�!�
��	�����!�������	��<������,��������
!��.�����

'���� �����
�$��5�,��,


+������!$��������� �����

��7

��	�������	�!����!������������!��

����

��	�������	�!����!������������!��

�"�7

��	�������	�!����!������������!��

��	��5����;�������!$�������&�%5������
��,���
����(�������"����2�:4#:;
��
������<'�'�
�


�����,�%����-������ �����

'���
������,�%�����!

'�����%%�
����,!���
���&!�����!����

��	�������	�!�

�($����'�����%�2�!��/'����
===6�����
�%��40

��	����	�!�

7�������!��7�!�!

��	����	�!�

������!���'�����%���,�%�����!

��	�������	�!�

������������%���,�%�����!

����5��% �'��1������

��	��..����;���

������
� �'��1������

��	��..����;���

A-����$������%

��	��..����;���

"������%��������%

��	��..����;���

<�!�%�'��1������

��	��..����;���

������������%���1�������!

'�����-/!0������,��� ��1�����-��� � �����1�����-�/-�!#��0B

������	����� ���	���������5��	��,��<� ��7�������;�	������/�� �1

��� ���!� =�7��	�����;�	���������	�/=��1

�� ���!� ���4=�7��	�����;�	���������	�/�=��1

��� ���� ��5��	��,��<��-��	���� ��7�������;�	��������� �����/�� � 1

(�	��������7�:�+�=��A�3*#)

�=�� ���!�

"&*&�������������B:�#*�����������!�	�:�#*4#&4"#*9 )�C�3



'�����-/!0������,��� ��1�����-��� � �����1�����-�/-�!#��0B

������.� ����.������5��	��,��<��-��	���� �77������� ��7�������;�	�����
/���� �1

������.� ����.�������	��<���	�<��!� ��7�������;�	������/���� �1

���L�.�� ��5��	��,��<��-��	������!���
� ��7�������;�	������/�� �1

���D���� �-��	���� ��7���������	�/� �1

�����
�K�����! ��
�K�����!���5��	��,

��������..���� �����..������5��	��,��<� ��7��������!� ��7�������;�	�����
/��  �1

������	�!��	�	���M�����	������ ��-�����;�	������ ��	������	�/�� �1���5��	��,

G��N���N���!���	���	��	�������7.����	���<�	����.��!��	���7.�,�
�	��	�����5��	��,���>����7��	���!7����	���!�;,�	�����5�����������	�,/�1
��N��N���!���	���	��	��������7������7.����	���<�	���.��!��	�������	����	�!�����-�7.	�<��7����	�������	�����5��	��,��!7����	���!�;,�	�����5������
����	�,/�1�


�������������� �����

#*4#&4"#*9�!!���
���

?��!����C #*

���������	���������������������	��;���	����	���.�	���������!�	�������!���
�����	������<��7�	������!
�	��.��!��	$����	���.��!��	���<��	����7���<��	�����������7;���	����
�	���	��.��!��	$�7�,�;�����!��
�	����	�������O�����.����;���	,�	�����������<�����!�	�����<������!����$��	��������!�!��.������<�	��
.��!��	$���!�	������7�����;���	,�<�������$���P��,$�!�7��������-.�����!���	���7.��.���������!�������
���.��	��<����������	���������������O���>����7��	�

��!�%�� ��

���!��	���!� �7.��,��!��	�<���	���:����!��	���5��

��,������M� ��7��������.��	���:�(��	�.������.��	���
�������������<��7�	���:����	�-���	,
+�%����=�	�:����	���7�����

��1�!��������� �����

(�	��������7�:�+�=��A�3*#)

�=�� ���!�

"&*&�������������B:�#*�����������!�	�:�#*4#&4"#*9 3�C�3



�������������	���


���
������������

	�
�����������
�����
��������

������� ���!���"�����
������������

���	�
�	���
�������	#���!!��
�
��"�

���������������������#���!!��
�
���"��������"

$�����������%�!&�����%��&&'���%��"���(����������!�����

���������	������ ���������
���!��������&&'���

"###������	������!$����%����$����	��&'#�

��""

(����������$�����)��*�*


���!�

+,!��-����!��	��.�������	)����������"��

/0#)1�"234&2&3��'�& ���

/0#)1�"234#&22���

5
	����!�4 ,!��-65��������7�*!��'

"&�+������78��9�:*4;3#4&;34'03"�/
�!�9'''"'01��*	�����!��+����
��'�& ���

��	��5����8�����&&'���

���	�,��
-".��
������������


�	����,�*
������5��	��7�	���� �"���'� �,��
"


�	����,�*���������,��!�7���<�,������	�	���	��'� � �,��
"

��	�������=��!���/����!����'� �,��
"

0�(�'��'�!���"

��+��'�1��
 >�����

	�,��
�"����!��� (�,�8���������5��	��7�	�����
���������������,��!�7����

��������������"����!���

���/������ ?��.����,�������������.��@�������������,��.��	��	���<=����.��	��	����

#�"&��"� ����������9����������	�����,�
�	 �
�	���=�����5�����7���	�������7�5�����	��	�������$��=�.�����	
��!����,�	��!���
��	���������������77�!��	��,���������������
�����<!��	�����8���8��.�������	�
.��5��	�7�	�����4!�7����

�����+� �	������������������������	��	����	������
�	 ��������	��	�������������

��"&�"�' >��.�����=�
��	����!�����!������������!�����
�	 ���������	 ���	,���A����7��	��

�� ��� �,��
" �����@��
��

��&&'�!����'������!����� �����

2��)�!&�"�����%�����!�����������+��
����"

$������"

)�����!(�� 3) �!���'���!� )�!!�����!����
�"�����!"

)#�4�B�;#�	 �����7.����	��8���
���.��	�8�����5���

*'";4&*40���(���($�����������C��
�����$�������

'#�4�B�&#

����������	��	������������.�����	�8,�
��� 	�������������!���	�����������D���������	��	������������.�����	�8,�5���7��

(�	��������7�9�+,!��-�3"&#

�>��
���!�

&#33�������������E9�#*�����������!�	�9�#*4#04"#*0 *�<�;



������"�*��
�!��"���"

(�5��	��=��� ������
������. ,��������=��,7.	�7��!�5���.����.�����	��� �'�����

��� ��==�
�	 ����.���!�
�	����D�	�7�!������		��	�����=�����	�	����!�5���.����!�.�����	���4����������

�77�!��	��,�=��� ��,���
�	 �.���	,��=�
�	���=����	�����	�*)�7���	������7�5�����	��	�������$��=
.�����	���!����,�	��!���
��	��������������D�	�7�!������		��	�����77�!��	��,�

�����������

������7��	 ��D�	�7�!������		��	�����=��,7.	�7����������+�"����

��5�����,������	�	������,7.	�7��7�,������!���	������$�	������$���!����$��
������$���!�8�����!�5������
���7����	��,��!�7���������!����8���!���������!������	�

$�"���!&������
"�!&��!"%������"5���������


�'���


���5�!������������..��	�5��7����������!�	���	��,7.	�7�	�����,��?��.�5��	�7���!����8���5�	����
�,7.	�7��7�,�8��!���,�!�

��
������������!!�
����
!�
���'�������������
�"&����'
�����!�������
�


�������	 �	�7�!�����.��������������
�����=�	 ��7�	�����/�1���5��5�!$���!�	�@��.�����	�����	�
.��	��	�	 �7���5���

6�����'������!�����

7������*��+ ���+�!��"���"

��	���=�������7��>�,�� �7�����.�
!����
��8���!��-�!��/
�"1������('�������+��" ��+�!�
��

��	��5����8���8�"����('�������+��" ��+
!�
��

>������=���$������� �%��!����	�� ���	 �7�,�8��=��7�!��&������� �,��
"����"��+����!
� ��� �!���'

���=4���	����!�8���	 �����..���	�����!�=����.��	��	�5�����	 ����7��	�8��
�������������=�=�����&����'�&�������/���9��&!���
��
�&���������"����
������+ ���"

(�5�����	�������=��7�=����������=�,�������!�����
�	 ��	����@��������+ ���+
�9��&!���%��"��������"

�����	��!��!�=���=�� 	����.����!�������!������!���	 �� �%��!���=��	 �����5��5�!�7�	��������&�������!�� �
"

�������
����'���'��"��!��"���"

?��.�����������,�.����������
�,��?��.�.��.����
�,�=��7���!��.
��!��=��.���<���@������
�..��.���	��.��	��	�5���A��.7��	���!����	 ����!�����������4�.��>����	�	��� �!�7���!����	������
����.����!�7�	�������������
��������..��.���	��.��	��	�5�����	 �������������!�A��	��5��	���	����
��������	 ���	����� ���!�8���!5���!��=������=����	��.�������������	�8�����	����!������.�������
.��	��	���$��������	����2��=�	 ���>��

���"���'�&���������"5
&�������/���9��&!������

�!��+�����&����
���"

� ���.��!��	����7����8������
�	����� ���!���	�8���������!���	��	 ����5����7��	�����5��	���	�,���	�

�	��
�,�$���
��$�8���7��	��������=���!�������

�������.����9��	�.�	 ��=��
��=�7�	�����$��=�	 ������
�	 ��	����@��>�@��	 ���.����!�7�	�����$�
 ����	 �����
.����8�����8���8��.�������	��.��5��	�7�	������!�7��������������4��78��	�8���7�	��������@�
5��7�����	�$����!�������	 �	�����@��.�	 ��.��!��	���!�.�������	�������	������=�����	���!��.�����
�����
����.��!��	�����5��,$�=��� ������
�	 �
�	���

�7�����.����9���.���.�
�	 ��8���8��	�7�	������/��������	 $�=�����1��
��������=����	 ����� �,�	�
��7�5������!�������	�7���	����

��5�����	�����.�����	��������������	�������=�����4���������
��	��!��.����$��������	����*'��=�	 ���>��

$�� �
"���
�!������'"����
�������!������
��'�����+��&

���5��	�=��	 ������@��������.��������=���=��	��!������>����	����	�7���	��
�	�����5��!�!��� �������	�
!�����$�
�	����������������	��	 �������!�

��/����!����'�&���������"

:��	��
'��+���
�"����+�

�5��!�=��7�����.��,<��������7��	���>����	���	�	 ���7�	������������	��	�
�	 ��,�����5��!�.�������!
�-.����������5�!���!�A��	��5��	���	�����������..��.���	��.��������.��	��	�5���A��.7��	���8���5�
���!���!��	����� ,������.���	�����

����������"�����"���� ��
'��+

�	�������������$�!�,�.�������	��=�!����	������� 	���	��������������5�������	��	����	������
�	 ��
�����	��	���������������	����������������	�� 	�,������!����	�������?��.����,����	 ��������������	������
�	�����
�,�=��7�����7.�	�8���7�	�������/�������	����*#��=�	 ���>�1���	�����������$�!�,�.�����

)��
�����"�����"����"����+�5
���'�
��+����
����!&���(�'����"

(�	��������7�9�+,!��-�3"&#

�>��
���!�

&#33�������������E9�#*�����������!�	�9�#*4#04"#*0 "�<�;



;����&�"����������'"%&��"���'�&���������

����&������'���&�"����'�!��"

8����)6�	�� ��" �'
�0�!���<�'��"

<�'��$������' ���!��&�

��� *�7�<7' ���.���8���=���	����+,!��-�3"&#

)���
����'(�������0"�-����&������'�	��'� �=��������)�
�5��� �
�'��
5���('���.

<�'��$������' ��&�

��� "�7�<7'+,!��-�3"&#

)���
���>����" �)�'�!(�����0"��-����&������'���&�"����0�!��"�����) �!���'���("�����"5�����&������'�	��'� ���

�������#�+�'�������?�%?:5��"��!��
�
.

<�'��$������' ���!��&�

��� *�7�<7' ���.���8���+,!��-�3"&#

)���
�������������0"��-)�����'������&�"�������>��'�+���'����) �!���'��+���".

<�'��$������' ��&�

��� "�7�<7'+,!��-�3"&#

)���
���@��(�����0"��-$���"�������0�(���*�#�+�'������#�"&�����+�� ��@��'�������� ��A��4���/����!���.

<�'��$������' ��&�

��� "�7�<7'+,!��-�3"&#

���8�����������-.��������7�	����	�!�=���	 �������!���	/�1�>��'�+���'�'�!���/�'��"

D��!���������5��	���	����/	,.�����,�*#������ ������.��� ���1�� ���!�8�����!�����	���	������	���� ���!
8��7�	� �!�	�����!�	�������=��..����8��$�����.�����������������$��������- ���	�5��	���	���$�����	 ��
���������������	�����	��7���	�������8�������5����8���
�����77��!�!��-.��������7�	����=��-.�����
��7�	�� �5����	�8������	�8��� �!$�7���	�������8�������5����	���������.	�8�����5�������5�!���,�
�� 
�	�	����

�&&��&��������+�������+
������'"

��
�/�
��'�&����������!��"���"5�"�� ��"�&��"���'�&�������/���9��&!���


 �7���������������!�=����� ���!���������77��!�!���������=�	,���������
�	 ���!��� ���!��/��
�������1�

���%�����&���������

�4���&���������


 �7����������	��	����5���	��
�&���������

��������	�8���.��	��	�5�����	 �����
 �7����������	��	����5����� ��

���������=�����==�����	�5��	���	���$�
�������	�8������.���	��,��A��.7��	���5��!�=��7�����.��,<�������
7��	��

#�"&��������&���������

������..��.���	��	 ��7���.��	��	�5�����	 ���$�
 �����������,�� ��!�'� �,��
"

��
�,���8���5�����!�.�������� ,������7�������$���� ����
�� �����=	��� ��!�����	 ��7�	��������!
8�=������	���$�!���@���$���!<����7�@���������	����,�
�� �
��@����	 ������!�.��	��	�5���A��.7��	�	�
��7�5�����	�7����	��

6�����'� �+����
���"�
�������"

?��� �"���'���
�� �!���'�&��&�����"

�&&�������

��A��!�� �"���'�"����


��������+�%,���A��!����!


���������	�������
)�'��

��	������=����	��
��

�
���� ��" �'
 ��	��5����8���

&	 #�)�4�*�)

$�'���+�&����%����,��+�&���� 4&�F��/4"#�F
1

������'�(��'��+�&�������

(��'��+����+�

"*0�"�F��/*#&�F
1

�'�" �&���� ��	��..����8��

�/�&������������ ��	��5����8���

��	��..����8����'�!!�(�'����-"�'�
5�+�".

(�	��������7�9�+,!��-�3"&#

�>��
���!�

&#33�������������E9�#*�����������!�	�9�#*4#04"#*0 '�<�;



8&&��%'�1����'�!!�(�'���������&'�"�/��'�!��"

�'�!!�(�'����'�!���*�'�1��
-3.

��	��5����8���

�'�!!�(�'����'�!���*
�&&���-3.

��	��5����8���

��&'�"�/��'�!���*�'�1��
-3.

��	��5����8���

��&'�"�/��'�!���*��&&��
-3.

��	��5����8���

<�&���&��""��� ��	��5����8���

<�&���
��"��� *�'&

#�'���/��
��"��� ��	��5����8���

��'�(�'���-��".

��'�(�'����-1����. *##�G�����8���8���
�.+�&�#

���������������������
-�*������'%1����.

��	��..����8��

����*�+���������!&������� ��	��5����8���

����!&�"��������!&������� H�'0"�F��/H�"##�F
1

<�"��"��� ��	��5����8���

�� ��������!�����

���"��� *�'&�4�*�&#��<�7I

����!���/�"��"��� '#�4�&#����6�"'F


��&'�"�/��'�!�� ��	��..����8��

��	��-.����5����&'�"�/��&��&�����"

��	��-�!�%�������
�,��+�&��&�����"

��������/�'���'� &#�4�3)

� �'��'��� 2�7��	 �

�&�������+��/��� *�'&�4�*�&


������(�'������
�������/���

����	��5�����	�,�
�	 ��	�������@��������8�	�������� ���.��!��	�7�,�����	�
�	 ���!����������	���(�,
8���������5��	��7�	����

#�����/���

(�	����������	�8�����!������7������!�	�����) �!���'�"��(�'���

���!�������������	����@��
����!������!�	������=����7��������+�%��!����.��,7���%�	����!������	
������

��""�(�'������� �,��
��"
��������"

�5��!�	�7.���	������-���!����	 ��!���7.���	����	�7.���	�����>����	�7�-�
�	 ��	 ���� �7������

��	��	�
�	 �����7.�	�8���7�	���������5��!��������	��	�
�	 �7�	���

)��
�����"�����/��


�	�����8������C�������	������-�!�%��������	�����!����������	���(�,�8���������5��	��7�	�����(�	����
���=�	��������� ,.�� ����	�����5��!����	��	�
�	 ����8����	������!����5���%�!����=�����

����!&���('��!������'"

���!�������������	����@��
����!������!�	������=����7��������� ��7���!���7.���	����7�,��7�	
+
��

	�,��
��"�
���!&�"�����
&��
���"



��������'�+���'������!�����

�����!���������'�4�'�������"������&�"���

�� �'����� ��������!��� ���	����7�,�8�� ��7=���

�4���������� ����!5������==��	��!���	���@������	��	������-.��	�!�

����������� 
���������������,��!�7����

��+�"���� �-.��	�!�	��8������
������	���� �%��!�

��!&��!"���'���
����� �
& �"���'5�� �!���'���

������'�+���'�� ��������"���"

��5�����,������	�	������,7.	�7��7�,������!���	������$�	������$���!����$��
������$���!�8�����!
5����������7����	��,��!�7���������!����8���!���������!������	�

�����!���������������'�+���'�������"

�������������� ��	�@��
��

(�	��������7�9�+,!��-�3"&#

�>��
���!�

&#33�������������E9�#*�����������!�	�9�#*4#04"#*0 &�<�;



��"��#�"�'�"���
��� �&����"

+,!��-�3"&#

���'

�����

J���	�7�	���=���.��!��	�7�,�8��8���!�����!!�	��������7.����	�!�	����	�� �
��

�>)# ��	 H�"###�7�<@��/')�G�����	���1

��������!��@������	��	�7�,�������	�7.����,�����	�	�����4��������"���%����������


���������������,��!�7����������"�����
�!�+�%���
����������

#�"&�����������"4���"��"���,�����

#�"&��������"��"���,����� ��	������.���	��,������	�%���

� ���.��!��	������	��-.��	�!�	���������@��������	�%�	�����4���"��"���,�����

���!�	���5����8���	����!���	��.��!��	������,���7.����	��.�����	��	�����	���	 ���#�*G����
7�	��������������	�-���

6��!���''�!���+�������

)������+������� ��	��5����8���

� ���.��!��	������	��-.��	�!�	����������.��!��	�5�����!�5���.7��	����==��	��#�&��
����/����������

�&����������+�����+�����������
*�"��+'����&�"���

��	�������=��!�

�&����������+�����+�����������
*���&����
���&�"���

��	�������=��!�

�"&�������� �,��
 ��	������.���	���� �%��!�

) ������������" ��������!��� ���	����7�,�8�� ��7=���


������'�+���'������!�����

C��������=�	 ����
�.+��=�	 ���.��!��	$��	�
���!�8���-.��	�!�	��.��!���������=����	����	�-���	,��.��
�-.������	���A��	����������7����!��A��	����,�	�7��

�����������

���
��� ��"��#�"�'�"�&����"

+,!��-�3"&#

�9�����

���	�

�
)#
���	���� 02�7�<�$�&2� ����>�. ���

J���	�7�	���=���.��!��	�7�,�8��8���!�����!!�	��������7.����	�!�	����	�� �
��

�
)#��� 33)�7�<�$�&2� ������	 ��!�7����
�/��7�. �����.��7����1

� ���	��..����8������������"�"��������
�
�+��
�(�'���

���!�	���5����8���>������!�'���/��&�������'

���!�	���5����8���$�(�'�������"��'

�� ����
/��"��������" ����	 ����!5�������5����7��	����==��	��/������%����!�.��	���$�. �	�� �7������%��������	���
.�	��	���$���!�������!����.	���$����8���
��7����.�	��	���1������-.��	�!�=��7�	 �����7.����	�


2����"&�"�'����"�
�������"


�����	���!�������7����!��.������������!����	��������	��������!�
��	��!��.�������	���>����	�����
�	 ��
7�	������	��!�������	����
���<
�	�����..������>��.�����=����	��	�<���	��������������!�����
�	 
�����<��������<��	�����<��	����	������������	�����

��"&�"�'���"��������"

>��.������������!�����
�	 ������..����8���������	�����0���'�
�"&�"�'���+�'�����"

>##"9����	��
������5��7�	������K.+�BL"�����LH*"�)$�����������5��	���	���M
� ��
��	����!��� ���!�8���������!����!����������8�	
����	 ������$�	 ��.��!�������!�	 ��
��	�
!��.�������7.��,�

	�,��
��"�1�"�����
�

>��.�����=���������!�����
�	 �������������	�������7.	,����	�����������������7�,���	������7��.��!��	
����!������ ���7�	��������!��	�����	������7��	�8��!��.���!��=��������=��7������/���9�>��.����
���	���	����1�

A�"������!���"�
��"�%
���"�
�&��
���"

�������7.	��!����	�������7�,���	����.��!��	�����!��$�=����
���8���
���������5����=	������	��������
�7.	��!���7.	,����	�������� ���!�8��	�@���	������..��5�!�
��	�� ��!�������	��=������,��������
!��.�����

)����!�����
�&��4�+��+

(�	��������7�9�+,!��-�3"&#

�>��
���!�

&#33�������������E9�#*�����������!�	�9�#*4#04"#*0 )�<�;




�������"&���������!�����

��6

��'"3&8B���!(��


�����������N��>$��
�>�
$�����D���
$��������/���,���7���7�
 ����!������	���18B�&��&���" �&&��+���!�

2)'�""

����"&���� �,��
��'�""-�".

4��("�
�������"4

������4��+�+���&

>��/����!����'� �,��
"

���!���=�	,����	���	����$��>����!��7������,�.����!�����8�=���� ��!������&����'�&���������"����
�"��

����

��'"3&8B���!(��


������5����A��!$����!��$����������$��������/���,���7���7�
 ����!������	���18B�&��&���" �&&��+���!�

2)'�""

����"&���� �,��
��'�""-�".

4��("�
�������"4

������4��+�+���&

�����/����!����'� �,��
"

2��#6�)�
�

���!���=�	,����	���	����$��>����!��7������,�.����!�����8�=���� ��!������&����'�&���������"����
�"��

����
�!�
�	 ����	���	�������""��+�����
����+�
��������

�� ��������!�����

����
�!�
�	 ����	���	�����)��+�������������'�

�$�6

��'"3&8B���!(��


�����������N��>$��
�>�
$�����D���
$��������/���,���7���7�
 ����!������	���18B�&��&���" �&&��+���!�

2)'�""

����"&���� �,��
��'�""-�".

4��("�
�������"4

������4��+�+���&

���$������&�''�����

��/����!����'� �,��
"

�4�$��4C�!�

���!���=�	,����	���	����$��>����!��7������,�.����!�����8�=���� ��!������&����'�&���������"����
�"��

��	���	�8��� �!�����"&�������(�'4������
��+���
������������$�#��0�:2%:;
��
�� ���>)�)�
�

����C��$�6C���6


7��#�+�'�����������!�����

� ���.��!��	� ���8����������=��!���������!�����
�	 �	 �� �%��!����	������=�	 ��+�����!�	 ���>�
���	���������	 ����=��7�	������A����!�8,�	 ��+���

)���
������+�'�����"

)�����''�
����+"���
���("�����"����

��	�������	�!�

��&����)�����'�0�"��-)����
???5��� �
�'��2.

��	����	�!�

(�	��������7�9�+,!��-�3"&#

�>��
���!�

&#33�������������E9�#*�����������!�	�9�#*4#04"#*0 3�<�;



6���� ��"��6�"�"

��	����	�!�

������"���)�����'�#�+�'�����"

��	�������	�!�

������������'���+�'�����"

����4 �'!�)��/������

��	��..����8���

#�����
�!�)��/������

��	��..����8���

D�����&������'

��	��..����8���

$������'��������'

��	��..����8���

>�"�'�)��/������

��	��..����8���

������������'���/�������"

)������-".������+��� ��/���������!� �����/�������-��"%��.E

������	����� ���	���������5��	��,��=�
 �7�������8�	������/��
�1

���
���!� >�7��	�����8�	���������	�/>��1

��
���!� ���4>�7��	�����8�	���������	�/�>��1

���
 ��� ��5��	��,��=��-��	����
 �7�������8�	���������
 ����/��
�
1

�������.� ����.������5��	��,��=��-��	����
�77�������
 �7�������8�	�����
/����
�1

������.� ����.�������	��=���	�=��!�
 �7�������8�	������/����
�1

��O�.�� ��5��	��,��=��-��	������!���
�
 �7�������8�	������/��
�1

���?���� �-��	����
 �7���������	�/�
�1

�����
�P�����! ��
�P�����!���5��	��,

���� ���..���� � ���..������5��	��,��=�
 �7��������!�
 �7�������8�	�����
/��

�1

�����
�� ���
�����-���
 �7�������8�	������/�
�1

������	�!��	�	���Q�����	������ ��-�����8�	������
��	������	�/��
�1���5��	��,

J��R���R���!���	���	 �	�������7.����	���=�	 ���.��!��	���7.�,�
�	 �	 ����5��	��,���A����7��	���!7����	���!�8,�	 ����5�����������	�,/�1
��R��R���!���	���	 �	��������7������7.����	���=�	 ��.��!��	�������	����	�!�����-�7.	�=��7����	�������	 ����5��	��,��!7����	���!�8,�	 ����5������
����	�,/�1�


����� ��������!�����

#*4#04"#*0�""���
���

<��"����F #*

���������	������ ��������������	��8���	����	���.�	���������!�	�������!���
 �� �	 �����=��7�	������!
�	��.��!��	$����	 ��.��!��	���=��	 ���7���=��	�����������78���	����
�	 ��	��.��!��	$�7�,�8�����!��
�	����	 ������S�����.����8���	,�	�����������=�����!�	�����=��� ��!����$��	��������!�!��.������=�	 �
.��!��	$���!�	������7�����8���	,�=�������$���T��,$�!�7��������-.�����!���	���7.��.���������!�������
���.��	��=����������	������ ��������S���A����7��	�

��"�'��!��

���!��	���!�
�7.��,��!��	�=���	���9����!��	���5��


�7.���	����<���=��7�	������������!���	�9������!���	�
� ,������Q�
 �7��������.��	���9�(��	�.������.��	���
��-�������������=��7�	���9���-�����������>�	�
�������������=��7�	���9����	�-���	,
�����.��	���=��7�	���9��-.���7��	���>�	�
������	��,���=��7�	���9����@�� ������4���8�����
D+�9�
�����=���	���

#�/�"���������!�����

(�	��������7�9�+,!��-�3"&#

�>��
���!�

&#33�������������E9�#*�����������!�	�9�#*4#04"#*0 ;�<�;



�������������	���


���
������������

	�
�������
���
�����
��������

����������� ���!�����
������������

����	
��
�������		��

������

���
"���  ��
�
��!�

���������������������"���  ��
�
���!��������!

#�����������$� %�����$��%%&���$��!���'���������� �����

#�����������

��%%&��� �����
��

����������� ��	�!
�
�
�����

�

��!! "###��� ��
�
���
�$���
%
���$����
��&'#

(�		�		
� 
$�����)��*�*

!
�
�


(����������!�� +,���-�������
��.���
��	


��&�%���� /0#)1�"234&2&3

��� /0#)1�"234#&22

�) ��& 56
�
�
�
4�,���-75����
����

*+)	����� ��,����
��&�%����

8*493#4&934'03"�/!���:'''"'01

��
�
5
��
;�����%%&���

*��	�-��
.!/��
������������

!

� ��,�*!����	�5��
����

�	���!���&���-��
!

!

� ��,�&���
��
�-���
,$���
�	��&�����-��
!

!

� ��,�*�<��������	���=����


���

!

� ��,�*������	��,���
�
 �=�,������


���

!

� ��,�'+
%
����	�
��
���
>�

�����5�������
$�
��
�
�
%
��

��0���� ����&���-��
!

!

� ��,�'+
%
����	�
��
���
>�

�����5�������
$
��� 4
�����
%
��

1�'�&��&� ���!

��,��&�2��
 ?
� ��

	�-��
�!���� ��� (
,�;�������	�5��
����

�	��+
��@����@�	6
���6����!
�	�	�	�5����	<���;���	�
����,���
�
 ��
!
�	�	�	�����	��,���
�
 ���+
��@���
��
>�

�����@���+
��@���
��
>�

�����@��6�
����� ��
	
�� 
�@@��
	�

��������������!���� ���

���0������ A��.����,������� ��
��.
�<
 �� ��?����
�;��

�����	
����5
.�����
	���
��	�
����� ��,�
@
��
�
����� ��?����
��

$�����<����	��<��6�����	�� �
��	�.�����
���5��������
	��
��
�����5�������
�
��
��.��
��
�5�� ��5�	=.��
��
�5�����
��� =�,��.��
��
���=@
���.��
��
����

"�!%��!� �����������?:����	�����
���?�������������5���
�� ���������A���/����
��1:��
<���@@
������

��,�
������

���

������
��� �����	��	<���6�
��6

���������+���?:�����5��.��	���
��@��	�

���
���<��.����@��

;���@���;��

��� ������������:����	���
�
���	�,�6�
��6

���@���	�5��
�
����
�	�������5�����

�
����	�	$��@�.��	��
�
����
	,�
������!��
��������	�� ��������

��,��
���

�������!�����=���
��=.
�
��������
	�����

���

������
��� �;�@�������	����;	��;�	.���
 ��
�
.��5��
��

���
�4�
�
 ��

�����,� �
������������	�5����	�	

�
����

�����6�
��
���	�	

�
�������������

��!%�!�& ?�	.�	���@����
��
	=���

��������
�����
����6�
�����
�=�� ���
�=�

���
�=��
���

���
���� ��

���	�

(

���
���
��:�+,���-�0)#*

�?��!
�
�


'0&'��������	����B:�#*������		����

�:�*#4"24"#*3 *�=�2



��������-��
! �����<��6��

��%%&� ����&������ ����� �����

3��(� %�!�����$����� �����������,��
����!

#������!

(����� '�� 4(�  ����� ����
�!����� !(�� ���&��� �

�
�������.����
	�;���6���.��

;�����5��	 3)

*'*#49'4" ')�������+,���-���

����������
�

���	�
������.�����
�;,�6�� �
�����		��� ������
��	�
� 
	��C
	�������
�

���	�
������.�����
�;,�5������

+�����!�)��
� ��!���!

(�5��
��@��	��
����!
���
�.�,	���
���@�	,�.
��	���5���.����.��	�	
�����&�����

�
<���@@�������

��,�
������

���

������
��� �����	��	<���6�
��6

��=	��6����!
���
�.�,	���
����
.��	������
�������
���������

��,��!�����
��;���	���	
�;��
��

���;,�
�.�,	���
����
	�
���

���

������
��� �;�@�������	��

�5����������

������

��,�@��	���,�	�6�
��.���
,��@�6

���@���

���
	
�*)�����
�	������5�����

�
����	�	$��@
.��	��
�
����
	,�
������!��
��������	�� ��!
���
�.�,	���
�����.��	������
�������
���������

��,�

�����������

!
���
�.�,	���
�����.��	������
�������
���������

��,�����	�����
���?����
��������5���
�� ���@
5���
�� ������	$�<��.���
����6�	��
�

�	
��
������
��
����	�D
� �
���
��
������ 	�

��,�!����

E����� �.
���
���	�5���������	�5��	<����
�
 ���!
�	�	�	�����	��,���
�
 ����,�.
��	��
,
��������	
�� �� $�
�
��� $������		$�	6����� $�
���;�������5�	���������
���
��,���
�
 ���������� 
;������		���������	��
�

#�!��� %������
!� %�� !$������!6���������


�&���


���5���� ����
��	�..��
�5����
	���	�
���
��

�	,�.
��

��
��,��!�����
��;���	:����	��6�
��6

��
������

��,��������@��	��� $�����5�����
��	�6����������
�
������
��
@@��
���
��
��!
���
�

�;��
�����!��
�����@��	��� ������ �
�
�	.��
�
����	.�

���A��.�5��
���6
����A��.�5��
��������
�;	��5

������,�.
��	��
,�;�����
,���

��
������������  �
����
 �
���&�������������
�!%����&
����� �������
�


��	����
�

������
��.��	������
���
6
����@�
����

���
�/	1���5��5��$�
���

<��.���
�
���	�
�
.��
��
�
���	��5�	�����6�
��	�	
@�
,��


�	���
�
��
������
������


���
����

7�����&������ �����

�������)��,����,� ��!���!

?�,�������
�$�@�
�$��
�;������-���$�6

���@� ������'&�������,��!���,� �
��

��
�
5
��
;���8�!����'&�������,��!���,
 �
��

�

�����
�
�5���

���
���%���������-��
!����!��,���� 
������� ���&

���@4���

�����;��

��� �
..
�

�	�
���@����.��
��
�5�����
��� ���	
�;��6��������
	���@�@�����%����&�%�������0���9��% ���
��
�%���������!����
������,����!

?����
� �
�6

�����	�������

������������,����,
�9��% ���$��!��������!

�	��	

��
���@���@� �
�� �.��������	�
������	�����
����
%
��	��@��
������5��5����

���
�	��%������� ����
!

:������
����&���&��!�� ��!���!

A��.�������		
�,�.��	������
6
,��A��.�.��.���
6
,�@����
����.6�����@�	.���=��
<����
�

..��.��

��.��
��
�5���>��.���
�
������
��� ������ ����
�4�.��?����
�;��

�����	
����5
.����?�
��
�
������
�
 ������

����	����	.�������

���
������		�6�
��� �
..��.��

��.��
��
�5�����
��� �
��	����
��>�

��5��
��

��������
��
�
����
��	�	������;��
�5�	����@�	� ��@��
�
�	.���
 �	��
���
�;�
���

����������.��	��
��.��
��
���$�	���	��
����2��@�
����?��

���!���&�%���������!6
%�������0���9��% ������

� ��,�����%����
���!

(

���
���
��:�+,���-�0)#*

�?��!
�
�


'0&'��������	����B:�#*������		����

�:�*#4"24"#*3 "�=�2



?����
� �
�6

������	.������	�;	

���������	�������

����	�����5��
���
�,���
��6

��6
,	$�	�6��$
;
	����
	�������@�����
��
	�

�
� ���.���	:��
�.�
���@��6��@��

���
�$��@�
��	��	�6�
���
���	<��?�<��
���	.�������

���
�$�6�����
��	��	
.�		�;�����;	��;�	.���
 ��
��.��5��
��

���
���
�
 ����	��
����4���;�	
�;����

���
����<�
5��������
�$�	
�������
�
��
��	�
<��.�
���.�����
�
���.�
�����
��
����

�����@����

�����	.�	
��
!�5���6�
��?����
�
�$�?���	
��$�����
�������4���;�	
�;����

���
��@����6���6�
��.�
	
���	���
�
�
������%��	.��
��� �������

�
�6�
���
���

��
����.���	:���.���.�6�
��
;	��;��
��

���
��/�� �����
�$�@�����1��!��
��	��@
���
����� ��,�
�
����5����	���
�����

���

����

��5�����
����	.���	�
����� ��
�����

����	�@�����4�	�������6
	
����	.�	
�$�	���	��
����*'��@�
����?��

#����
!���
� ������&!����
������� ������
��&�����,��%

�5��������
	��
��
�����5�������
����@����
..��.��

���
�
 ���
�����	�.��5�	��,�.��	�������@�
��
��5�������

������
	�	�����5��
�@��
������
<
 �����	.���
 ���@�	
@��
�����	����5������	��
� ����
�
��
��	$�6

�������	�	������
��
��� ������

��0���� ����&�%���������!

;��	��
&��,���
�!����,�

?����
�
���6�6

���
�� �
���
�����

�����;��
�	���@�5�����
���
�
����
���.�		�;���@�
	��@������5���
@����� �	.�
,=
���	�����	
	��?����
�;��

�����	
����5
.����?����
� �
�����,�	$����	<��$������
���
��� ��?����
�

	
�����	6
���6���5����.����� ����-.�	�����������	�� $������
��

$�����<���
	��<������5����
��>�

��5��
��

�������
��
..��.��

��.��	��
��.��
��
�5���>��.���
���
	���
��	

����� ��,�
@
����
����� ���5��������
	��
��
�����5�������
���;	��5�� ��������	
��
���, ����
.�
�
���	�

����������!�����!�������
&��,

��5���
���6�.�����
�
�� �
�������

�
�6�
��6

�������� �	
��
 ����
�������
�����$���,�.�
�����
��@
�����
�	���� �
���
������������	�5����	�	

�
����

�����6�
��
���	�	

�
��������������A��.����,����
��
��� ��
�����

������A��.����

�������,���
�������
�;������ �6�
���
�	.���<���	���
����
6
,�@���
�����.

�;����

���
�	�/	������
����*#��@�
����?�1���
�����������$���,�.�
���

(��
�����!�����!����!����,�6
���&�
��,����
���� %���'�&����!

<����%�!����������&!$%��!���&�%���������

����%������&���%�!����&� ��!

8����(7�	�����!��&
�1� ���=�&��!

=�&��(� %�����! ��%�

!����� "�� =�'�������+,���-����/!��
*'*#49'4"1

(���
����&'�������1!�.����%������&�	��&���>��������(�
�6�����
�&��
6���'&��*/

=�&��(� %�����! ��%�

!����� "�� =�'�������+,���-����/!��
*'*#49'4"1

(���
���?����!��(�&� '�����1!��.����%������&���%�!����1� ��!�����(�� ���&���'!�����!6�����%������&�	��&�����

�������"�,�&������*�:$�;6��!�� ��
�
/

=�&��(� %�����! ��%�

!����� "�� =�'�������+,���-����/!��
*'*#49'4"1

(���
���#�����'����1!�."�,��*
;$*��:6�����@��5%&�������������
�	��&������/

=�&��(� %�����! ��%�

!����� "�� =�'�������+,���-����/!��
*'*#49'4"1

(���
�������������1!��.(�����&������%�!�������?��&�,���&����(�� ���&��,���!/

=�&��(� %�����! ��%�

!����� "�� =�'�������+,���-����/!��
*'*#49'4"1

(���
���A��'�����1!��.#���!�������1�'���)�"�,�&������"�!%�����,�����A��&�����������@��5���0���� ���/

=�&��(� %�����! ��%�

!����� "�� =�'�������+,���-����/!��
*'*#49'4"1

(

���
���
��:�+,���-�0)#*

�?��!
�
�


'0&'��������	����B:�#*������		����

�:�*#4"24"#*3 '�=�2



(���
�����!5�����2�����1!�.����%������&�	��&�����
��������"�,�&�����!6�
��:6���'&��*
/

=�&��(� %�����! ��%�

!����� "�� =�'�������+,���-����/!��
*'*#49'4"1

���;���� ��
���-.�	��������
	���
���@���
����� ������
/	1�?��&�,���&�&� ���0�&��!

C���� ����
��5��
��

����/
,.��
��,�*#�
�����
� �	�.�������1�	������;���	�������
��

�����

�	�	�����
;���

�����
�������
���	���@�
..���
;��$��	��.����		������	���	$����
���-�
�	
�5��
��

���$�����
���
�� ������� ����
���	�
���
��

���
��;�������5��	�;���6��������������-.�	��������
	���@��-.�	���
����
	��
5����
�;�����	

;��	���$��
��

���
��;�������5��	�
��
��
���.

;�����5�����,��6
	��@
����
��	

������� ���,�	��6�����	
�;��
5
��
;���6�����
����� �
��	�.�����
�

�%%��%��������,�������,
������&!

��
�0�
��&�%���������� ��!���!6�!�����!�%��!���&�%�������0���9��% ���

!�����
�� �  ��	�
���@
���	������
������������������
��	
@�
,� �
		�	�6�
��	����	�����	�/��
 �  ��	1�

���$�����%���������

�5���%���������

!�����
����	�	

�
� ��5�	�����

;��� ��5�	��
��;��������������;,�
��� ��5��	�..�����	��
�%���������

��
��
..��.��

��������
����	�	

�
����
��� ��!�����
����	�	

�
� ��5�	������

����
	���@���	�@@�����
�5��
��

���$�6�
��	��

;�����	.��

��,��>��.���
���5����@����� �	.�
,=
���	��
��	
	�

"�!%��������%���������

��
��
..��.��

��
����
��.��
��
�5�����
��� $�6��������		
�,����� �&���-��
!

A��.�
6
,�@����@����
�������<����6
,	��;	��5�� ����.��	��
���, �������
	���	$�	����
	�6
	��� 

@
����
����� �
����

���
��
���;�@�����

�� $�����<�� $�
��=���	��<�� ������
����,�6
	��6��<
���
��� �
���.��
��
�5���>��.���
�
������5�����

���
�
	�

7�����&���,����
���!�
�������!

������!���&���
���� ���&�%��%�����!

!��
��%%�������

��>�������!���&�!����

��>������� 

!������		(�&��

������		��
��

�
�������!��&
 ��
�
5
��
;���

%	 *'�)�4�*'�2

#�&���,�%����$����-��,�%���� F�)�G��/F�4*)�G!1

������&�'��&��,�%�������

'��&��,����,�

��
�
5
��
;���

�&�!��%���� ��
�
5
��
;���

�0�%������������ ��
�
5
��
;���

��
�
..���
;����&�  �'�&����.!�&�
6�,�!/

8%%��$&�2����&�  �'�&���������%&�!�0��&� ��!

�&�  �'�&����&� ���)�&�2��
.4/

��
�
5
��
;���

�&�  �'�&����&� ���)
�%%���.4/

��
�
5
��
;���

��%&�!�0��&� ���)�&�2��
.4/

��
�
5
��
;���

��%&�!�0��&� ���)��%%��
.4/

��
�
5
��
;���

=�%���%��!!��� ��
�
5
��
;���

=�%���
��!��� ��
�
5
��
;���

"�&���0��
��!��� ��
�
5
��
;���

��&�'�&���.��!/

��&�'�&����.2����/ *##�H

���������������������
.�)������&$2����/

��
�
5
��
;���

(

���
���
��:�+,���-�0)#*

�?��!
�
�


'0&'��������	����B:�#*������		����

�:�*#4"24"#*3 &�=�2



����)�,��������� %������� ��
�
5
��
;���

���� %�!�������� %������� ��
�
5
��
;���

=�!��!��� ��
�
5
��
;���

����������� �����

?�&5�
��!��� *�&&� =��I

��
��-.��	�5����%&�!�0��%��%�����!

��
��-���%�� ����
�-��,�%��%�����!

�%�������,��0��� *�&'�4�*�&0


������'�&������
�������0���

��
�
	�5�����
�,�6�
��	
��� �
���	�����	�.�����
��
,���
�
�6�
���-���%�� �
 ��
	��(
,�;�������	�5�

����

�	�

"�����0���

(

���
����
�
	�6�
��6

������	

;���
,��
�	���;,��-��		�5�����	
����(�� ���&�!��'�&���

����
� ����	���
�
����<��6�������������
���	��@�����
���	���+
%
����	�.��,����%

�������	���

������

��!!�'�&���������-��
��!
��������!

�-.�	����
��6

���5
.����!��

�
�6�
�������.

�;����

���
�	��?����
���-�6�
���
����������
�	�(��
�����!�����0��


��
�
	�5�����
�,�6�
��6

�����
��� �
���	������	���
��� ��-���%�� �
 ��
	�����	�.�����
��
,���
�

6�
��������� �
 ��
	���-���%�� �
 ��
	��(�

�	��!������

����,����
�;��	��(
�����
��,�������C�,����

���� %���'&�� ������&!

��������-���	��+,��� ���	�-��
��!�
��� %�!�����
%��
���!



��������&�,���&������ �����

����� ���������&�5�&�������!������%�!���

����&����� (
,��
�	������


����
��
�����	.��

��,�	,	
���������� ������
�

�����
,�;���
��@���

�5���������� !
�	�	�	�5����	<���;���	�

����������� !
�	�	�	�����	��,���
�
 ��

��,�!���� !
�	�	��� �	
�5��
�
�
�;���	��+
��@����@�	6
���6���

�� %�� !���&���
�������
%��!���&6���� ���&���

������&�,���&�����������!���!

E����� �.
���
���	�5���������	�5��	<����
�
 ���!
�	�	�	�����	��,���
�
 ����,�.
��	��
,
��������	
�� �� $�
�
��� $������		$�	6����� $�
���;�������5�	���������
���
��,���
�
 ���������� 
;������		���������	��
�

����� ���������������&�,���&�������!

�������������� +
��@����@�	6
���6���

��!��"�!�&�!���
��� �%����!

+,���-�0)#*

��� �&

�����

�?)# �
;;�
 JK�'###�� =< �!
����

��

���&

L��	
��

�	�@���.�����
��
,�;��;
	������
���
���
�����.����
��


���
�	��6��

�?)# �

 JK�3##�� =< �!
����

��

!
�	�	�	�5����	<���;���	�
����,���
�
 ���5��������!���$����������

!
�	�	�	�����	��,���
�
 ��������!�����
� �,�$���
����������

"�!%�����������!5���!��!���-�����

(���
��)��&'�������1!B���������

�������+,���-����/!���*'*#49'4"1 ����

�


"�!%��������!��!���-����� ��
�
���	.��

��,�	��	�
�%���

���	�.�����
��	���
��-.��
���
���
�	��	<���	��	�
�%

�����5���!��!���-�����

����


�
5
��
;���
�������

��.�����
����
�,����.����
	�.��	��
�

� ��

���
�
��#�*H�
��
��

 �������� ���
�-���

7�� ���&&� ���,�������

(������,������� ��
�
5
��
;���

���	�.�����
��	���
��-.��
���
���
�	����.�����
�5�������5���.���

���@@��
	�"�%��
����0����������

(

���
���
��:�+,���-�0)#*

�?��!
�
�


'0&'��������	����B:�#*������		����

�:�*#4"24"#*3 )�=�2



�%����������,�����,�����������
)�!��,&����%�!���

��
���
		�@����

�%����������,�����,�����������
)���%����
���%�!���

��
���
		�@����

�!%����������-��
 ��
�
��
	.��

�����
%
���

(�������������! ������ ������
�

�����
,�;���
��@���


*�����&�,���&������ �����

+
��@���
��
>�

�����@��6�
����� ��
	
�� ��@@��
	������������

���
��� ��!��"�!�&�!�%����!

+,���-�0)#*

�9�����

���
�

�!)#!��	

��
 JK�"##�� =�$�&2�����	?
.���


L��	
��

�	�@���.�����
��
,�;��;
	������
���
���
�����.����
��


���
�	��6��

�!)#��	� JK�"##�� =�$�03�����	��	�

� �����


��	�
5
��
;������
����� �
�
;���
,��@�
��	�.�����
����������!�!��������
�
�,��
�'�&���

����


�
5
��
;���?������ �&���0��%�������&

����


�
5
��
;���#�'�&�������!��&

�������
0��!��������! ����
����
�5��	����5�������

���@@��
	�/�� ���%������.��
���$�.��
�������
���%�������

���
.�
��
�
�$�������������	��.
���$� ��;
��6
���� �.�
��
�
�1�
����-.��
���@����
��	����.����
�


3����!%�!�&����!�
�������!

!��	��
�
�
����
��	�;�@������	.�	
���?����
�
���6�
��	��

���
��
����
�����
��	�6��	=6

���	�..���	�
?����
����

���

��.���	$�6

��6
,	������
���	�6�
��������
������	������

������?�	.�	���@
���
��
	=���

��������
�����
����6�
�����
�=�� ���
�=�

���
�=��
���

���
���� ��

���	�

��!%�!�&���!��������!

?�	.�	�����
�����
����6�
��
���
..���
;����� ��

���	�1���&�
�!%�!�&���,�&�����!

?##":��
	
��!����	�5���

���
��M.+�FK"�����KJ*"�)$���������	�5��
��	
���N
����6
	
�������	������;��
		� ���������	��		����;�
6����
����	��$�
���.��������
���
���6
	
�
��	.�	
�����.
�,�

	�-��
��!�2�!�����
�

?�	.�	���@����
�����
����6�
�����
���� ��

���	����.
,����

����	���������	��
,���

���	����.�����

��	����	�����	��

���
��
����
	����

�������	
�;����	.�	����@����
�	
@���
�����/	��:�?�	.�	
�
��	
���
���	1�

@�!������ ���!�
��!�$
���!�
�%��
���!

��������.
�������

����	��
,���

���.�����
���	����$�@����6��
;���6
���� 	��5���
@
������

������	
��.
�������.
,����

����	�	������;��

<���
��
��
..��5���6
	
���
����� �	�
��@������,���� ���
��	.�	
��

(���� �����
�%��5�,��,


+������!%��������� �����

��7

��*9*08C��� '��

!�����!���A������O��?$��������/�������+,���-���$���

		�����,���-���18C�%��%���!��%%��,��� �

2(&�!!

����!%������-��
��&�!!.�!/

4��'!�
�������!5

�����5��,�,���%

(
�����.����

�
����,�6�������

���� �*#H���������	�;	

���	�����
�@����
	��
�����.����

�
	���
	�5�����
�����.����

�
�6�������

���� �*H���������	�;	

���	�����
�@����
	�	�5�����
����
.����

�
	

��0���� ����&���-��
!

��
��	
@�
,���	
���
���	$��?��
������� ���,�.��������	�;�@�����
����� ��%����&�%���������!����
�!��

����

��*9*08C��� '��

!
�	
���
�<
�����>���$�����	��/�������+,���-���$���

		�����,���-���18C�%��%���!��%%��,��� �

2(&�!!

����!%������-��
��&�!!.�!/

4��'!�
�������!5

(

���
���
��:�+,���-�0)#*

�?��!
�
�


'0&'��������	����B:�#*������		����

�:�*#4"24"#*3 3�=�2



�����5��,�,���%

�����0���� ����&���-��
!

2��"7�(�
�

��
��	
@�
,���	
���
���	$��?��
������� ���,�.��������	�;�@�����
����� ��%����&�%���������!����
�!��

����6���6�
����	
���
���	���!!��,�����
����,�
��������

����������� �����

����6���6�
����	
���
���	�(��,�������������&�

�#�7

��*9*08C��� '��

!�����!���A������O��?$��������/�������+,���-���$���

		�����,���-���18C�%��%���!��%%��,��� �

2(&�!!

����!%������-��
��&�!!.�!/

4��'!�
�������!5

�����5��,�,���%

���#������%�&&�����

��0���� ����&���-��
!

�4�$��4E� �

��
��	
@�
,���	
���
���	$��?��
������� ���,�.��������	�;�@�����
����� ��%����&�%���������!����
�!��

��
��	

;��	��������!%�������'�&5������
��,���
������������#�"��1�;3$;<
��
������?(�(�
�

����D��#�7D���7


���"�,�&����������� �����

(���
������,�&�����!

(�����&&�
����,!���
���'!�����!����

��
��� ��

���

��%����(�����&�1�!��.(����
���6�����
�&��3/

��
���	
���

7�������!��7�!�!

��
���	
���

������!���(�����&�"�,�&�����!

��
��� ��

���

������������&���,�&�����!

����5��& �(��0������

��
�
..���
;���

"�����
� �(��0������

��
�
..���
;���

E�����%������&

��
�
..���
;���

#������&��������&

��
�
..���
;���

?�!�&�(��0������

��
�
..���
;���

(

���
���
��:�+,���-�0)#*

�?��!
�
�


'0&'��������	����B:�#*������		����

�:�*#4"24"#*3 9�=�2



������������&���0�������!

(������.!/������,��� ��0��������� � �����0�������.��!$��/F

��	��	
�
��
 ��	
�
��
����5��
��,��@�!�����
����;	

���	�/��!�1

��	!
�
�
 ?���	
�����;	

���	���	
�/?��1

��!
�
�
 ���4?���	
�����;	

���	���	
�/�?��1

��	!���
 ��5��
��,��@��-�	
�� �!�����
����;	

���	����!���
�/��!�!1

��	����.� ����.�
����5��
��,��@��-�	
�� �!�������
��!�����
����;	

���	
/����!�1

������.� ����.�
����	
��@���
�@����!�����
����;	

���	�/����!�1

��	P
.
� ��5��
��,��@��-�	
�� �
�����6�!�����
����;	

���	�/��!�1

��	A���
 �-�	
�� �!�����
�	���	
�/�!�1

��	��6�Q�
�
�� ��6�Q�
�
�����5��
��,

��	�����..���	 �����..������5��
��,��@�!�����
�	�
���!�����
����;	

���	
/��!!�1

��	���
����


�	�R�����
������ ��-�����;	

���	�!��
������
�/��!�1���5��
��,

L��S��	S������

�	�
�

�
������.����
	��@�
��	�.�����
����.�,�6�
��
�����5��
��,���>�������
	�
�����	
�����;,�
��� �5����� �����
�,/	1
��S��S������

�	�
�

����������������.����
	��@�
���.�����
�
�����
���	
�������-��.
�@������	
�� ����
�����5��
��,�
�����	
�����;,�
��� �5����� 
����
�,/	1�


:������������� �����

*#4"24"#*3�!!���
���

=��!����G #*

�����
��

����������� ��	��	���
�
;���
��
�
���.

��
��������
���	�������6�����
��	���@���

����
��
�
	�.�����
$����
���.�����
	��@��
�����
��@
�
����	�������;��

����6�
���
	�.�����
$��
,�;���	����
�
��	�
����	��T	���	.��	�;���
,�
����	����	
@�������
���	�@����
����� $�	
��
 ��
�����	.�	
���@�
��
.�����
$�
���
��
		������
;���
,�@�����		$���U��,$��
�
 ������-.��	������
����.��.����	��
���������
��	.��
��@������
��

����������� ��	T���>�������
�

��!�&�� ��

������
�
���!��.
�,�����
�@��

���:�������
���5��6
!��.�	�
����=���@���

��������� ������
	:��� ������
	
��,	��
��R�!�����
�����.��
��	:�(��
�.������.��
��	
��-����� ��
����@���

���:���-����� ��
��?



����� ��
����@���

���:����
�-���
,
��
�	.��
���@���

���:����.������..�� ��
��=�
�<�� �C���.
�� ��

��,���@���

���:�!
�
�

(

���
���

��;�
�	�R��	�	V��-.������

��?


:�(

���
���

��;�
�	
+
%�� �?


:����
��������


"�0�!��������� �����

(

���
���
��:�+,���-�0)#*

�?��!
�
�


'0&'��������	����B:�#*������		����

�:�*#4"24"#*3 2�=�2



Appendix E 



Functional Description 
Saline Effluent Treatment Plant 

 2019 

i 

Functional Description 
Saline Effluent Treatment Plant (SETP) 

Appendix B 

2019-04-24 R0 For design report S bastien Perron Alain Corriveau Éric Lavoie 

Date Rev. Status Prepared by Checked by Accepted by 

2019-0 -  R  S bastien Perron Éric Lavoie 

Eric Lavoie Digitally signed by Eric Lavoie 

Date: 2019.09.25 14:04:46 -04'00'



Functional Description 
Saline Effluent Treatment Plant 

April 2019 

ii 

TABLE OF CONTENTS 

1 INTRODUCTION ....................................................................................................................... 1

2 PLC ............................................................................................................................................ 1

3 HMI ............................................................................................................................................ 1

4 MOTOR CONTROL .................................................................................................................. 4

5 OPERATION ............................................................................................................................. 5

5.1 Feed, Oil and Grease Separator ............................................................................................... 5

5.2 Multiflo Clarifier more details with Veolia Functional Description (appendix) ............................ 6

5.3 Chlorination Tank more details with Veolia Functional Description (appendix) ........................ 6

5.4 Filtration more details with Veolia Functional Description (appendix) ....................................... 6

5.5 Saline Treated Water Mix .......................................................................................................... 6

5.6 Pumping Station (view only, controlled from 65HMI68021) ...................................................... 7

5.7 Samplers .................................................................................................................................... 7

5.8 Reagents ................................................................................................................................... 8

5.9 Gaz Detection ............................................................................................................................ 8

6 APPENDIX ................................................................................................................................ 9



Functional Description 
Saline Effluent Treatment Plant 

April 2019 

1 

1 INTRODUCTION 

The following document describes the typical operation of the Saline effluent treatment plant (SETP) 
itself, sludge system, treated water system, service water system. The functional description includes 
also the chemical dosing system. 

2 PLC 

The main PLC Panel (65PLC68001) which will control the system will be located in the Saline Effluent 
Treatment Plant electrical room. This panel will control the system feed pumps, oil and grease 
separator, Multiflo clarifier, break point chlorination, cartridge filters, carbon filters, saline mixing tank 
and submersible pumps to fill trucks, as well as reagents. 

Another PLC (65PLC680002), supplied by Veolia, will control the polymer dosing skid. 

The fresh water addition feed for mixing is controlled by an existing PLC (65PLC69301) in the Effluent 
Water Treatment Plant. Communication will be made through an existing fiber optic network on site. 

The measurement for water quality prior to loading the truck will be connected in a remote I/O 
(65IOP68001) located in a pumping station beside the truck connection. This remote I/O is connected 
to the main PLC via optic fiber. 

3 HMI 

Three Schneider Magelis HMI will be installed, one on main PLC panel (65HMI68011), one on field 
close to the Multiflo Clarifier (65HMI68001), one on remote I/O panel in truck filling station 
(65HMI68021). 

 65HMI68001 and 65HMI68011 

Screen 1: Feed, Oil and Grease Separator 

· SWTP Raw Water Pump (65PWA68108)

· SWTP Raw Water Level Transmitter (65LT6810401)

· SWTP Raw Water Pump Flowmeter (65FIT6800154) and his accumulator (65FQI6800154)

· Oil Separator High Level Switch (65LSH6800153)

Screen 2: Multiflo Clarifier 

· Coagulation Tank Agitator (65AGI68001)

· Injection Tank Agitator (65AGI68002)

· Maturation Tank Agitator (65AGI68003)

· Multiflo Clarifier Rake (65TRM68001)

· Multiflo Clarifier Rake High Torque Switch (65OSHH6800117)

· Multiflo Clarifier High Level Switch (65LSH6800116)

· Multiflo Clarifier Recirculation Pumps (65PSR68001A and B) and their broken tube detectors

· Multiflo Clarifier Recirculation Flowmeter (65FIT6800127) and Control Valve (65FCV6800127)



Functional Description 
Saline Effluent Treatment Plant 

April 2019 

2 

· Sludge Discharge Valve (65FV6800128)

· Sludge Discharge Flowmeter (65FIT68000128) and his accumulator (65FQI6800128)

Screen 3: Chlorination Tank 

· Chlorination Tank Feed Valve (65FV6800224)

· Chlorination Tank Level (65LIT6800241)

· Chlorination Tank Exhaust Fan (65FAN68001)

· Chlorination Tank Mixing Pumps (65PWA68001A, 01B, 02A, 02B)

· Chlorination Tank Mixing Pumps Pressure Transmitter (65PIT6800263)

· Chlorine Analyzer (65AIT6800275)

Screen 4: Filtration 

· Saline Treated Water Transmitter (65FIT6800342) and his accumulator (65FQI6800342)

· Saline Treated Water Tank Valve (65FV6800343)

· Recirculation Valve to Chlorination Tank (65FV6800344)

· Backwash Waste Water Tank Level Transmitter (65LIT6800326)

· Backwash Tank Pumps (65PSR68002A and B) and their broken tube detectors

Screen 5: Saline Treated Water Mix 

· Fresh Water Flow Transmitter (65FIT6800606) and his accumulator (65FQI6800606)

· Fresh Water Flow Control Valve (65FCV6800606)

· SWTP Treated Water Level Transmitter (65LT6813231)

· SWTP Treated Water Pump (65PWA68107)

· Saline Treated Water Tank Level Transmitter (65LIT6800611)

· Saline Treated Water Pump (65PWA68003)

· Mixed Water Flow Transmitter (65FIT6800619) and his accumulator (65FQI6800619)

· SP3 Pond Level Transmitter (65LT6800627)

Screen 6: Pumping Station (view only, controlled from 65HMI68021) 

· Pumping Station Pumps (65PSU68001A and B)

· SP3 Pond Level Transmitter (65LT6800627)

· Pumping Station Pressure Transmitter (65PIT6800640)

· Pumping Station Flow Transmitter (65FIT6800629) and his accumulator (65FQI6800629)

· Pumping Station Indicating Lights Red and Green (65YL6800629A and B)

Screen 7: Samplers 

· Multiflo Clarifier Feed Total Suspended Solid Analyzer (65AIT6800102)



Functional Description 
Saline Effluent Treatment Plant 

April 2019 

3 

· ---

· Multiflo Clarifier Overflow Turbidity Analyzer (65AIT6800119)

· Multiflo Clarifier Overflow PH Analyzer (65AIT6800362)

· Multiflo Clarifier Overflow TOC Analyzer (65AIT6800370)

· Multiflo Clarifier Overflow NH3 Analyzer (65AIT6800372)

· ---

· Multiflo Clarifier Recirculation Total Suspended Solid Analyzer (65AIT6800126)

· ---

· Chlorination Tank PH Analyzer (65AIT6800268)

· Chlorination Tank Temperature (65TE6800268)

· Chlorination Tank Total Chlorine Analyzer (65AIT6800266)

· Chlorination Tank Chlorine Analyzer (65AIT6800264)

· Chlorination Tank TOC Analyzer (65AIT6800370)

· Chlorination Tank NH3 Analyzer (65AIT6800372)

· ---

· Saline Treated Water Total Chlorine Analyzer (65AIT6800341)

· Saline Treated Water Total Suspended Solid Analyzer (65AIT6800371)

· Saline Treated Water PH Analyzer (65AIT6800361)

· Saline Treated Water TOC Analyzer (65AIT6800370)

· Saline Treated Water NH3 Analyzer (65AIT6800372)

· ---

· Mixed Water Conductivity Analyzer (65AIT6800618)

· ---

· Pumping Station PH Analyzer (65AIT6800640)

· Pumping Station Conductivity Analyzer (65AIT6800641)

· Pumping Station Turbidity Analyzer (65AIT6800642)

· Pumping Station Temperature Transmitter (65TE6800645)

Screen 9: Reagents 

Coagulant 

· Coagulant Dosing Pumps(65PME68001A and B)

Polymer � TBC with Veolia�s PLC/HMI 

· Polymer Loading Hopper Low Level Switch (65LSL6800432)

· Polymer Feeder Solenoid Valve (65FY6800422)

· Polymer Make-Up Water Low Pressure Switch (65PLS6800432)



Functional Description 
Saline Effluent Treatment Plant 

April 2019 

4 

· Polymer Make-Up Water Valve (65FV6800434)

· Polymer Maturation Tank Level Transmitter (65LT6800442)

· Polymer Transfer Valve (65FV6800443)

· Polymer Dosage Tank Level Transmitter (65LT6800447)

· Polymer Dosing Pumps (65PME68002A and B)

· Polymer Dosing Pumps Temperatures (65TE6800451 and 0461)

· Polymer Dosing Pumps Water Valve (65FY6800466)

· System Run Command

· System Status and Alarms

Alkali 

· Alkali Dosing Pumps(65PME68003A and B)

Sodium Hypochlorite 

· Chlorine Analyzer (65AIT6800275)

· Sodium Hypochlorite Tank Low Level Switch (65LSL6800545)

· Sodium Hypochlorite Dosing Pumps Flow Meter (65FIT6800549)

· Sodium Hypochlorite Dosing Pumps (65PME68004A and B)

Screen 10: Gaz Detection 

· Chlorine Analyzer (65AIT6800275)

65HMI68021 

Screen 1: Pumping Station (view only, controlled from 65HMI68021) 

· Pumping Station Pumps (65PSU68001A and B)

· SP3 Pond Level Transmitter (65LT6800627)

· Pumping Station Pressure Transmitter (65PIT6800640)

· Pumping Station Flow Transmitter (65FIT6800629) and his accumulator
(65FQI6800629)

· Pumping Station Indicating Lights Red and Green (65YL6800629A and B)

4 MOTOR CONTROL 

Saline Treatment Plant will be operated locally only. Monitoring only will be done remotely. 

Manual Mode: the control room operator will operate equipment using the HMI screen start and stop 
button. This mode considers safety, mechanical and process interlocks. The Local/Remote selector 
must be set to Remote mode. 

Auto mode: the equipment is operated by the PLC based on field conditions. This mode considers 
safety, mechanical and process interlocks. The Local/Remote selector must be set to Remote mode. 



Functional Description 
Saline Effluent Treatment Plant 

April 2019 

5 

Local Mode Operation: This Mode is used by operation locally. In this mode the operator will select 
between the Auto mode or Manual mode. Reset Button and Interlock button and conventional start and 
stop.  

Fig 1 shows Local Operation mode on HMI Local. 

Remote mode: This mode is used by the control room operator. It will not be used in Saline Treatment 
Plant since everything will be operated locally. 

Fig 2 shows Remote mode on HMI Local. In this mode the start button is not functional, and the stop 
button is used as an E-Stop and give an alarm on the control room HMI. This mode will not be used for 
Saline Treatment Plant since it will always be operated locally. 

Local mode Maintenance: This mode permits operation of the equipment locally without any process 
interlocks. Safety and mechanical interlocks remain. This mode is used primarily for maintenance 
purposes. In order to switch an equipment to Local maintenance mode, the maintenance technician 
must communicate with the control room operator and request that the control room operator make the 
switch to Local Maintenance mode. When maintenance is complete, the control room operator must be 
contacted again to return to remote mode to give full control to control room operator. 

Fig 3 shows Local Maintenance mode on HMI Local. In this mode the start button is used as a jog 
button, the stop button is used as a conventional Stop. The start button can easily be set as a 
conventional start button. 

Fig 1 Local Operation Fig 2 Remote Operation  Fig 3 Maintenance 

5 OPERATION 

5.1 FEED, OIL AND GREASE SEPARATOR 

Water to be treated is pumped from the SWTP Raw Water Tanks. The speed of the pump is controlled 
with a flow loop (65FIC6800154). The Pump will stop under these circumstances: 

· SWTP Raw Water Tank Low Level (65LAL6810401)

· Oil Separator High Level Switch (65LSH6800153)

· Multiflo Clarifier High Level Switch (65LSH6800116)



Functional Description 
Saline Effluent Treatment Plant 

April 2019 

6 

· Chlorination Tank High Level (65LAHH6800241)

· Recirculation mode to chlorination tank for off-spec water (65ZSC6800343)

5.2 MULTIFLO CLARIFIER MORE DETAILS WITH VEOLIA FUNCTIONAL 
DESCRIPTION (APPENDIX) 

Polymers and Coagulent are added to the tank in order to clarify water. The Multiflo Clarifier is equipped 
with three agitators one rake and two pumps. Coagulation Tank Agitator (65AGI68001), Injection Tank 
Agitator (65AGI68002), Maturation Tank Agitator (65AGI68003). These agitators will be stopped in 
case of Low Current Alarm (IALL). Multiflo Clarifier Rake (65TRM68001) will stop hardwired on 
activation of Multiflo Clarifier Rake High Torque Switch (65OSHH6800117). Multiflo Clarifier High Level 
Switch (65LSH6800116) will stop feed pump. Multiflo Clarifier Recirculation Pumps (65PSR68001A 
and B) pump sludge through Multiflo Clarifier Recirculation Flowmeter (65FIT6800127) and Control 
Valve (65FCV6800127) where turbidity of sludge is analyzed. When turbidity is high enough, the 
recirculation valve will close and Sludge Discharge Valve (65F V6800128) open in order to discharge 
high turbidity water. Discharged water is calculated using Sludge Discharge Flowmeter 
(65FIT68000128) and his accumulator (65FQI6800128). 

5.3 CHLORINATION TANK MORE DETAILS WITH VEOLIA FUNCTIONAL 
DESCRIPTION (APPENDIX) 

Multiflo Clarifier Overflow is sent to Chlorination Tank by Chlorination Tank Feed Valve (65FV6800224). 
Sodium Hypochlorite in injected in tanks in order to remove NH4 and TOC. Level in tank is controlled 
with Chlorination Tank Level Controller (65LIC6800241) and the speed of Chlorination Tank Mixing 
Pumps (65PWA680002A and 02B) 

5.4 FILTRATION MORE DETAILS WITH VEOLIA FUNCTIONAL DESCRIPTION 
(APPENDIX) 

Filters are only operated manually. Pressure Indicators and manual valves are installed before and 
after each filter so the operator can manually start a backwash. 

When Operator makes backwash, the water is sent to Backwash Waste Water Tank and then pumped 
back to Multiflo Clarifier. 

The Backwash Waste Water Tank Level Controller (65LIC6800326) sets the speed of Backwash Tank 
Pumps (65PSR68002A and B) in order to have a constant level in the tank. 

When Saline Treated Water is inside limits in terms of Turbidity, PH, NH3, TOC, it will be sent to Saline 
Treated Water Tank with Saline Treated Water Tank Valve (65FV6800343). If water is set Off-Spec, it 
will be recirculated to Chlorination Tank with Recirculation Valve to Chlorination Tank (65FV6800344). 
This will also stop SWTP Raw Water Pump (65PWA68108) and close Chlorination Tank Feed Valve 
(65FV6800224)  

5.5 SALINE TREATED WATER MIX 

Treated water will be pumped in Saline Treated Water Tank and then pumped to Saline Mixer and SP3 
Pond through Saline Treated Water Pump (65PWA68003). This pump speed will be controlled by the 
Saline Treated Water Tank Level Controller (65LIC6800611). 

Fresh water from EWTP will be added to the tank, measured with the Fresh Water Flow Transmitter 
(65FIT6800606), controlled with Fresh Water Flow Control Valve (65FCV6800606) with a ratio of the 
Saline Treated Water Transmitter (65FIT6800342) and fine-tuned with the Mixed Water Conductivity 
Analyzer (65AIT6800618). SWTP Treated Water Pump (65PWA68107) will occasionally pump into the  
Saline Treated Water Tank, when so, the ration is adjusted and Mixed Water Conductivity Analyzer 
(65AIT6800618) will continue to fine-tune the opening of the Fresh Water Flow Control Valve 



Functional Description 
Saline Effluent Treatment Plant 

April 2019 

7 

(65FCV6800606). Since we have a good idea of salt concentration, this control loop is more stable and 
safer if the ever conductivity sensor fail. Total water sent to SP3 pond is measured by Mixed Water 
Flow Transmitter (65FIT6800619) and his accumulator (65FQI6800619). 

5.6 PUMPING STATION (VIEW ONLY, CONTROLLED FROM 65HMI68021) 

The Pumping Station Pumps (65PSU68001A and B) are submersible pumps installed in SP3 Pond. 
They will be controlled by Start and Stop button on 65HMI68021 screen, as well as a Pumping Station 
Pressure Controller (65PIC6800640). The SP3 Pond Low Level (65LL6800627) and Pumping Station 
High Pressure Alarm (65PAHH6800640) will stop the pumps. 

These pumps are used to fill the Tanker Truck to Itivia. In a container are installed Pumping Station 
Water PH Analyzer (65AIT6800640), Pumping Station Conductivity Analyzer (65AIT6800641), 
Pumping Station Turbidity Analyzer (65AIT6800642), Pumping Station Temperature Transmitter 
(65TE6800645). These instruments are used to record water quality and stop the pump in case water 
is off spec. 

The Pumping Station Flow Transmitter (65FIT6800629) and his accumulator (65FQI6800629) are used 
to limit the amount of water sent in trucks each day. A counter will limit pumping to 800 cum each day 
and will reset after each shift. The Pumping Station Indicating Lights Red and Green (65YL6800629A 
and B) indicate if trucks can fill or not. The flowmeter will also prevent the truck to overfill; it will 
automatically stop the pump after 38 cum.  

The Operator will connect his truck to the hose, open manual valves, and start the pump from inside 
the Pumping Station. He will be able to stop the pumps from the touch screen. 

5.7 SAMPLERS 

Each signal is brought in a PLC algorithm to control and dose each reagent. Alkali, Polymer, Chlorine... 

Multiflo Clarifier Feed Total Suspended Solid Analyzer (65AIT6800102) 

Multiflo Clarifier Overflow Turbidity Analyzer (65AIT6800119) 

Multiflo Clarifier Recirculation Total Suspended Solid Analyzer (65AIT6800126) 

Control Coagulant and Polymer Dosing Pumps 

Multiflo Clarifier Overflow PH Analyzer (65AIT6800362) 

Chlorination Tank PH Analyzer (65AIT6800268) 

Control Alkali Dosing Pumps 

Multiflo Clarifier Overflow TOC Analyzer (65AIT6800370) 

Chlorination Tank TOC Analyzer (65AIT6800370) 

Multiflo Clarifier Overflow NH3 Analyzer (65AIT6800372) 

Chlorination Tank NH3 Analyzer (65AIT6800372) 

Control Chlore Dosing Pumps 

Chlorination Tank Temperature (65TE6800268) 

Chlorination Tank Total Chlorine Analyzer (65AIT6800266) 

Chlorination Tank Chlorine Analyzer (65AIT6800264) 

Display and alarm only  

Saline Treated Water Total Chlorine Analyzer (65AIT6800341) 

Saline Treated Water Total Suspended Solid Analyzer (65AIT6800371) 



Functional Description 
Saline Effluent Treatment Plant 

April 2019 

8 

Saline Treated Water PH Analyzer (65AIT6800361) 

Saline Treated Water TOC Analyzer (65AIT6800370) 

Saline Treated Water NH3 Analyzer (65AIT6800372) 

Set water to Off-Spec and recirculate to Chlorination Tank. Stop Feed Pump. 

Mixed Water Conductivity Analyzer (65AIT6800618) 

Fine-tune the addition of fresh water for the Saline Water Treated Tank and Saline Mixer 

Pumping Station Water PH Analyzer (65AIT6800640) 

Pumping Station Conductivity Analyzer (65AIT6800641) 

Pumping Station Turbidity Analyzer (65AIT6800642) 

Pumping Station Temperature Transmitter (65TE6800645) 

Sets Water to Off-Specs and stop Pumping Station Pumps 

5.8 REAGENTS 

Coagulant 

Coagulant Dosing Pumps (65PME68001A and B) pump in Multiflo Clarifier Feed Pipe and will be 
controlled by Multiflo Clarifier Feed Total Suspended Solid Analyzer (65AIT6800102) and Multiflo 
Clarifier Overflow Turbidity Analyzer (65AIT6800119). 

Polymer � more details with Veolia Functional Description (appendix) 

Polymer System is supplied by Veolia and has his own PLC (65PLC68002). A vacuum conveyor will 
take polymer bags to a mixing tank then a distribution tank. 

Polymer dosing pumps (65PME68002A) pump in Multiflo Clarifier and will be controlled by Multiflo 
Clarifier Feed Total Suspended Solid Analyzer (65AIT6800102) and Multiflo Clarifier Overflow Turbidity 
Analyzer (65AIT6800119). 

Alkali 

Alkali Dosing Pumps (65PME68003A and B) pump into Chlorination Tank and are controlled by Multiflo 
Clarifier Overflow PH Analyzer (65AIT6800362), Chlorination Tank PH Analyzer (65AIT6800268) and 
Saline Treated Water PH Analyzer (65AIT6800361). 

Sodium Hypochlorite 

Sodium Hypochlorite Pumps (65PME68004A and B) will be controlled by NH3 concentration in Multiflo 
Clarifier Ammonia Analyzer (65AIT6800372A), Chlorination Tank Ammonia Analyzer (65AIT6800372B) 
and Saline Treated Water Ammonia Analyzer (65AIT6800372C). 

5.9 GAZ DETECTION 

Chlorine Analyzer (65AIT6800275) will give a local and remote alarm in case of high concentration. 


		2019-11-28T06:46:09-0500
	Melissa Simard




